- Shock Damper -
BAG 1

4x

Parts List

Code

3
o

Cap18510-L

Code
\\Cap1 8505

Cap18509-X

Cap18507

Cap18508

Cap18512

Cap18504

Cap18502

O |INO|O|R (WM |=]=

Cap14042KS

Big Bore
Code Cap29148-8

Big Bore e

Code Cap18506-X

Big Bore
Code Cap18503

Big Bore
Code Cap18501

Apply Qil before assembly-

Cap14033-6

Cap14036

Cap16085-B

Cap14030

Big Bore 11,5 ) Std Bore

Silicon Oil #600



https://capricornrc.com/en/home/3368-2-hole-shock-piston---official-price-890e.html
https://capricornrc.com/en/home/3368-2-hole-shock-piston---official-price-890e.html
https://capricornrc.com/en/home/3368-2-hole-shock-piston---official-price-890e.html
https://capricornrc.com/en/home/2492-standard-shock-shaft-v3.html
https://capricornrc.com/en/home/2492-standard-shock-shaft-v3.html
https://capricornrc.com/en/home/2491-special-screw-standard-big-bore-shock-v3-2pcs.html
https://capricornrc.com/en/home/2491-special-screw-standard-big-bore-shock-v3-2pcs.html
https://capricornrc.com/en/home/2491-special-screw-standard-big-bore-shock-v3-2pcs.html
https://capricornrc.com/en/home/2493-shock-body-standard-v3.html
https://capricornrc.com/en/home/2493-shock-body-standard-v3.html
https://capricornrc.com/en/home/2493-shock-body-standard-v3.html
https://capricornrc.com/en/home/2492-standard-shock-shaft-v3.html
https://capricornrc.com/en/home/2520-oring-3x178-4pcs-.html
https://capricornrc.com/en/home/2520-oring-3x178-4pcs-.html
https://capricornrc.com/en/home/2520-oring-3x178-4pcs-.html
https://capricornrc.com/en/home/2526-teflon-oring-shim-v3-4pcs-.html
https://capricornrc.com/en/home/2526-teflon-oring-shim-v3-4pcs-.html
https://capricornrc.com/en/home/2526-teflon-oring-shim-v3-4pcs-.html
https://capricornrc.com/en/home/2490-ghiera-oring-standard-big-bore-v3.html
https://capricornrc.com/en/home/2490-ghiera-oring-standard-big-bore-v3.html
https://capricornrc.com/en/home/2490-ghiera-oring-standard-big-bore-v3.html
https://capricornrc.com/en/home/2872-uniball-holder-short.html
https://capricornrc.com/en/home/2872-uniball-holder-short.html
https://capricornrc.com/en/home/2872-uniball-holder-short.html
https://capricornrc.com/en/home/2227-shock-absorber-membrane-4pcs.html
https://capricornrc.com/en/home/2227-shock-absorber-membrane-4pcs.html
https://capricornrc.com/en/home/2227-shock-absorber-membrane-4pcs.html
https://capricornrc.com/en/home/2562-schoks-plastic-parts.html
https://capricornrc.com/en/home/2562-schoks-plastic-parts.html
https://capricornrc.com/en/home/2562-schoks-plastic-parts.html
https://capricornrc.com/en/home/2497-shock-cup.html
https://capricornrc.com/en/home/2497-shock-cup.html
https://capricornrc.com/en/home/2497-shock-cup.html
https://capricornrc.com/en/home/2563-schoks-plastic-parts.html
https://capricornrc.com/en/home/2759-teflon-oring-shim-v3-4pcs-.html
https://capricornrc.com/en/home/2474-shock-big-bore-v3-2pcs.html
https://capricornrc.com/en/home/5554-big-bore-shock-absorber-membrane-red-shore-30-super-soft-4pcs.html
https://capricornrc.com/en/home/3362-1-hole-shock-piston---official-price-890e.html
https://capricornrc.com/en/home/2475-shock-shaft-big-bire-v3.html

- Shock Damper -
BAG 1 4X

Parts List
° Code
i Cap171215
ig B
ngeoézpzom 7 Cap16027
- Cap16098F
s Gy '559 12x1.5 Cap14030
Cap18169

5,8 ball

-
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5,8 ball e

Front Spring ( Red ) 2X

/
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‘ / Rear Spring ( Red ) 2X
Apply Qil before assembly: ‘ Code Cap16098R

ff Big Bore Spring\
Code Cap29165

(Big Bore 1,5 Front (Std Bore 7.0 Front ™\
2,0 Rear 4,0 Rear

4x



https://capricornrc.com/en/home/2058-front-red-springs-1-10.html
https://capricornrc.com/en/home/2058-front-red-springs-1-10.html
https://capricornrc.com/en/home/2058-front-red-springs-1-10.html
https://capricornrc.com/en/home/2058-front-red-springs-1-10.html
https://capricornrc.com/en/home/4721-shock-nut-2-pcs.html
https://capricornrc.com/en/home/4721-shock-nut-2-pcs.html
https://capricornrc.com/en/home/4721-shock-nut-2-pcs.html
https://capricornrc.com/en/home/4721-shock-nut-2-pcs.html
https://capricornrc.com/en/home/2521-big-bore-oring-10-pcs.html
https://capricornrc.com/en/home/2521-big-bore-oring-10-pcs.html
https://capricornrc.com/en/home/2521-big-bore-oring-10-pcs.html
https://capricornrc.com/en/home/2521-big-bore-oring-10-pcs.html
https://capricornrc.com/en/home/4714-uniball-58-l-4pz.html
https://capricornrc.com/en/home/4714-uniball-58-l-4pz.html
https://capricornrc.com/en/home/2563-schoks-plastic-parts.html
https://capricornrc.com/en/home/2563-schoks-plastic-parts.html
https://capricornrc.com/en/home/2563-schoks-plastic-parts.html
https://capricornrc.com/en/home/4714-uniball-58-l-4pz.html
https://capricornrc.com/en/home/2152-black-shock-nut-big-bore-2-pcs.html
https://capricornrc.com/en/home/2139-5-big-bore-spring-dump-kg-375-2pcs.html
https://capricornrc.com/en/home/2148-big-bore-oring-10-pcs.html
https://capricornrc.com/en/home/2059-front-red-springs-1-10.html
https://capricornrc.com/en/home/2139-5-big-bore-spring-dump-kg-375-2pcs.html

- Servo Saver -

3x6 o

10x1,5 o
Qi
5x8x2,5 o

Metal version
code Cap18027

3x6 Flat screw
code Cap17029
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0.5:1.0 Spring Preload

Parts List
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Code
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Cap16014

Cap18093

Cap18205

Cap16033

Cap171015

Cap16028

Cap16019

Cap16055
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Cap17030

Cap15005P
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Cap18169



https://capricornrc.com/en/home/1026-servo-saver-support.html
https://capricornrc.com/en/home/2988-std-upper-servo-saver-adjustable.html
https://capricornrc.com/en/home/4714-uniball-58-l-4pz.html
https://capricornrc.com/en/home/1892-earing-5103-2pcs-.html
https://capricornrc.com/en/home/4714-uniball-58-l-4pz.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/4688-lab-c04-lower-servo-saver-0000000018205.html
https://capricornrc.com/en/home/1497-servo-saver-kit-10-11-12.html
https://capricornrc.com/en/home/1127-servosaver-spring-kit.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/3558-servo-saver-nut.html
https://capricornrc.com/en/home/3179-diff-o-ring-10-pcs.html
https://capricornrc.com/en/home/1892-earing-5103-2pcs-.html
https://capricornrc.com/en/home/1068-servo-saver-shaft.html
https://capricornrc.com/en/home/1068-servo-saver-shaft.html
https://capricornrc.com/en/home/1892-earing-5103-2pcs-.html
https://capricornrc.com/en/home/3179-diff-o-ring-10-pcs.html
https://capricornrc.com/en/home/3558-servo-saver-nut.html
https://capricornrc.com/en/home/1127-servosaver-spring-kit.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1497-servo-saver-kit-10-11-12.html
https://capricornrc.com/en/home/1497-servo-saver-kit-10-11-12.html
https://capricornrc.com/en/home/1497-servo-saver-kit-10-11-12.html
https://capricornrc.com/en/home/4688-lab-c04-lower-servo-saver-0000000018205.html
https://capricornrc.com/en/home/4688-lab-c04-lower-servo-saver-0000000018205.html
https://capricornrc.com/en/home/4714-uniball-58-l-4pz.html
https://capricornrc.com/en/home/2988-std-upper-servo-saver-adjustable.html
https://capricornrc.com/en/home/4714-uniball-58-l-4pz.html
https://capricornrc.com/en/home/1026-servo-saver-support.html
https://capricornrc.com/en/home/1892-earing-5103-2pcs-.html
https://capricornrc.com/en/home/2291-upper-servo-saver-adjustable-black-1pc.html
https://capricornrc.com/en/home/1529-flat-head-m3x6-10pcs.html
https://capricornrc.com/en/home/1026-servo-saver-support.html
https://capricornrc.com/en/home/2988-std-upper-servo-saver-adjustable.html
https://capricornrc.com/en/home/4688-lab-c04-lower-servo-saver-0000000018205.html
https://capricornrc.com/en/home/1127-servosaver-spring-kit.html
https://capricornrc.com/en/home/3179-diff-o-ring-10-pcs.html
https://capricornrc.com/en/home/3558-servo-saver-nut.html
https://capricornrc.com/en/home/1892-earing-5103-2pcs-.html
https://capricornrc.com/en/home/1068-servo-saver-shaft.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/4714-uniball-58-l-4pz.html
https://capricornrc.com/en/home/1497-servo-saver-kit-10-11-12.html

- Belt Tensioner Set -
BAG 3 — W  oloosen side belt

To tighten side belt

5x10x4
Flanged

Parts List

n° Code

1 |Cap18195
Cap18196
Cap17030
Cap16012
Cap 415
Cap16018
Cap17026
Cap15010
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https://capricornrc.com/en/home/4681-lab-c04-tensioner-plate-0000000018195.html
https://capricornrc.com/en/home/1781-belt-tensioner-plate.html
https://capricornrc.com/en/home/4682-lab-c04-piastrina-tenditore.html
https://capricornrc.com/en/home/1781-belt-tensioner-plate.html
https://capricornrc.com/en/home/4681-lab-c04-tensioner-plate-0000000018195.html
https://capricornrc.com/en/home/4682-lab-c04-piastrina-tenditore.html
https://capricornrc.com/en/home/4682-lab-c04-piastrina-tenditore.html
https://capricornrc.com/en/home/1118-belt-tensioner-bearing-holder.html
https://capricornrc.com/en/home/2634-18-and-110-serpent-bell-bearing-kit---official-price-1200e.html
https://capricornrc.com/en/home/1036-belt-tensioner-flanged-ball-bearing-5x10x4-2pcs.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1528-round-head-screw-m3x12-10pcs.html
https://capricornrc.com/en/home/1528-round-head-screw-m3x12-10pcs.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1118-belt-tensioner-bearing-holder.html
https://capricornrc.com/en/home/2634-18-and-110-serpent-bell-bearing-kit---official-price-1200e.html
https://capricornrc.com/en/home/1036-belt-tensioner-flanged-ball-bearing-5x10x4-2pcs.html
https://capricornrc.com/en/home/4681-lab-c04-tensioner-plate-0000000018195.html
https://capricornrc.com/en/home/4682-lab-c04-piastrina-tenditore.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1118-belt-tensioner-bearing-holder.html
https://capricornrc.com/en/home/2634-18-and-110-serpent-bell-bearing-kit---official-price-1200e.html
https://capricornrc.com/en/home/1036-belt-tensioner-flanged-ball-bearing-5x10x4-2pcs.html
https://capricornrc.com/en/home/1528-round-head-screw-m3x12-10pcs.html
https://capricornrc.com/en/home/1781-belt-tensioner-plate.html

- Middle Shaft Holder -
BAG 4

6x9x0,5 2x11,8 Pin

Parts List
Code

Cap18189
Cap18206
Cap18071
Cap18080
Cap17016
Cap14024K
Cap14024K
Cap14026K
Cap14026K
Cap17002
Cap 506XL
Cap17010
Cap16015
Cap17006

=
o

6x12x4 Flanged

{ 7

Alternative
code Cap 2190V2-K

Silicone Tube

OPTION KIT
!_26T Code Cap1402?K_l
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https://capricornrc.com/en/home/1228-19t-kevlar-pulley.html
https://capricornrc.com/en/home/1521-screw-set-m4x4-10pcs.html
https://capricornrc.com/en/home/3178-calibred-washer---official-price-800e.html
https://capricornrc.com/en/home/1891-needle-25x118-10pcs.html
https://capricornrc.com/en/home/1891-needle-25x118-10pcs.html
https://capricornrc.com/en/home/1889-shaft-benzing-3-10pcs.html
https://capricornrc.com/en/home/1230-25t-kevlar-pulley.html
https://capricornrc.com/en/home/2414-albero-rinvio-anteriore.html
https://capricornrc.com/en/home/1519-screw-set-m3x3-10pcs.html
https://capricornrc.com/en/home/1230-25t-kevlar-pulley.html
https://capricornrc.com/en/home/2019-hard-light-muffler-spring---official-price-590e.html
https://capricornrc.com/en/home/4885-steel-bearing-3x6x5-fl-2cs.html
https://capricornrc.com/en/home/4885-steel-bearing-3x6x5-fl-2cs.html
https://capricornrc.com/en/home/1228-19t-kevlar-pulley.html
https://capricornrc.com/en/home/4890-lab-c04-middle-shaft-bearing-stay-0000000018189.html
https://capricornrc.com/en/home/1228-19t-kevlar-pulley.html
https://capricornrc.com/en/home/3178-calibred-washer---official-price-800e.html
https://capricornrc.com/en/home/4885-steel-bearing-3x6x5-fl-2cs.html
https://capricornrc.com/en/home/4890-lab-c04-middle-shaft-bearing-stay-0000000018189.html
https://capricornrc.com/en/home/4885-steel-bearing-3x6x5-fl-2cs.html
https://capricornrc.com/en/home/2414-albero-rinvio-anteriore.html
https://capricornrc.com/en/home/2414-albero-rinvio-anteriore.html
https://capricornrc.com/en/home/2414-albero-rinvio-anteriore.html
https://capricornrc.com/en/home/2414-albero-rinvio-anteriore.html
https://capricornrc.com/en/home/2414-albero-rinvio-anteriore.html
https://capricornrc.com/en/home/2414-albero-rinvio-anteriore.html
https://capricornrc.com/en/home/917-gasbrake-linkage-stopper---official-price-490-e.html
https://capricornrc.com/en/home/917-gasbrake-linkage-stopper---official-price-490-e.html
https://capricornrc.com/en/home/1230-25t-kevlar-pulley.html
https://capricornrc.com/en/home/2019-hard-light-muffler-spring---official-price-590e.html
https://capricornrc.com/en/home/2019-hard-light-muffler-spring---official-price-590e.html
https://capricornrc.com/en/home/2019-hard-light-muffler-spring---official-price-590e.html
https://capricornrc.com/en/home/2019-hard-light-muffler-spring---official-price-590e.html
https://capricornrc.com/en/home/1519-screw-set-m3x3-10pcs.html
https://capricornrc.com/en/home/1891-needle-25x118-10pcs.html
https://capricornrc.com/en/home/1889-shaft-benzing-3-10pcs.html
https://capricornrc.com/en/home/4890-lab-c04-middle-shaft-bearing-stay-0000000018189.html
https://capricornrc.com/en/home/4885-steel-bearing-3x6x5-fl-2cs.html
https://capricornrc.com/en/home/3178-calibred-washer---official-price-800e.html
https://capricornrc.com/en/home/2414-albero-rinvio-anteriore.html
https://capricornrc.com/en/home/1230-25t-kevlar-pulley.html
https://capricornrc.com/en/home/1891-needle-25x118-10pcs.html
https://capricornrc.com/en/home/1228-19t-kevlar-pulley.html
https://capricornrc.com/en/home/917-gasbrake-linkage-stopper---official-price-490-e.html
https://capricornrc.com/en/home/1519-screw-set-m3x3-10pcs.html
https://capricornrc.com/en/home/1889-shaft-benzing-3-10pcs.html
https://capricornrc.com/en/home/1521-screw-set-m4x4-10pcs.html
https://capricornrc.com/en/home/2019-hard-light-muffler-spring---official-price-590e.html
https://capricornrc.com/en/home/1521-screw-set-m4x4-10pcs.html
https://capricornrc.com/en/home/1891-needle-25x118-10pcs.html
https://capricornrc.com/en/home/1889-shaft-benzing-3-10pcs.html
https://capricornrc.com/en/home/1889-shaft-benzing-3-10pcs.html
https://capricornrc.com/en/home/2736-rinvio-anteriore.html
https://capricornrc.com/en/home/1231-26t-kevlar-pulley.html

- 2 Speed gear -
BAG 5

4x3
hread Lock

/\

L
(15

Monolithic Version

To be smooth as indicated . >\ | code Cap18104 )
for soft change gear adjustment ) o

Parts List

w@ & T
2 Cap18118
SR Sxmxs

Cap14017
Cap17038
Cap14020
Capi18110
Cap16001
Cap16074
Cap17009
Cap16062
Cap14032
Cap16011
Cap16031
Cap17021
Cap16079
Cap17002

One Way Qi

VO |IN|O ||| —

mote: ‘\

Adjust the 2,5x10 screws in equal mode

IR === | =D =]



https://capricornrc.com/en/home/3131-2nd-gear-housing---official-price-2900e.html
https://capricornrc.com/en/home/1031-2nd-spur-gear-48t---official-price-630e.html
https://capricornrc.com/en/home/3128-2nd-gear-housing---official-price-2900e.html
https://capricornrc.com/en/home/1120-2nd-speed-centrifugal-weights.html
https://capricornrc.com/en/home/1336-2nd-speed-centrifugal-shoes.html
https://capricornrc.com/en/home/1119-2nd-speed-screws.html
https://capricornrc.com/en/home/2171-hard-light-spring-for-gear-box---official-price-590e.html
https://capricornrc.com/en/home/1524-screw-25x10-10pcs.html
https://capricornrc.com/en/home/1524-screw-25x10-10pcs.html
https://capricornrc.com/en/home/2171-hard-light-spring-for-gear-box---official-price-590e.html
https://capricornrc.com/en/home/1119-2nd-speed-screws.html
https://capricornrc.com/en/home/1336-2nd-speed-centrifugal-shoes.html
https://capricornrc.com/en/home/1120-2nd-speed-centrifugal-weights.html
https://capricornrc.com/en/home/3079-shaft-o115mm-21cc.html
https://capricornrc.com/en/home/3079-shaft-o115mm-21cc.html
https://capricornrc.com/en/home/1534-flat-head-screw-m3x5-10pcs.html
https://capricornrc.com/en/home/3079-shaft-o115mm-21cc.html
https://capricornrc.com/en/home/1534-flat-head-screw-m3x5-10pcs.html
https://capricornrc.com/en/home/1034-1st-spur-gear-53t---official-price-630e.html
https://capricornrc.com/en/home/1034-1st-spur-gear-53t---official-price-630e.html
https://capricornrc.com/en/home/1034-1st-spur-gear-53t---official-price-630e.html
https://capricornrc.com/en/home/3131-2nd-gear-housing---official-price-2900e.html
https://capricornrc.com/en/home/3131-2nd-gear-housing---official-price-2900e.html
https://capricornrc.com/en/home/1534-flat-head-screw-m3x5-10pcs.html
https://capricornrc.com/en/home/3131-2nd-gear-housing---official-price-2900e.html
https://capricornrc.com/en/home/1534-flat-head-screw-m3x5-10pcs.html
https://capricornrc.com/en/home/1031-2nd-spur-gear-48t---official-price-630e.html
https://capricornrc.com/en/home/1031-2nd-spur-gear-48t---official-price-630e.html
https://capricornrc.com/en/home/3079-shaft-o115mm-21cc.html
https://capricornrc.com/en/home/3128-2nd-gear-housing---official-price-2900e.html
https://capricornrc.com/en/home/3128-2nd-gear-housing---official-price-2900e.html
https://capricornrc.com/en/home/1534-flat-head-screw-m3x5-10pcs.html
https://capricornrc.com/en/home/1534-flat-head-screw-m3x5-10pcs.html
https://capricornrc.com/en/home/1889-shaft-benzing-3-10pcs.html
https://capricornrc.com/en/home/1889-shaft-benzing-3-10pcs.html
https://capricornrc.com/en/home/1889-shaft-benzing-3-10pcs.html
https://capricornrc.com/en/home/1885-screw-set-m4x4-10pcs.html
https://capricornrc.com/en/home/1885-screw-set-m4x4-10pcs.html
https://capricornrc.com/en/home/1062-2nd-speed-holder.html
https://capricornrc.com/en/home/1062-2nd-speed-holder.html
https://capricornrc.com/en/home/3119-2-speed-light-shaft-monolite.html
https://capricornrc.com/en/home/3119-2-speed-light-shaft-monolite.html
https://capricornrc.com/en/home/1034-1st-spur-gear-53t---official-price-630e.html
https://capricornrc.com/en/home/3131-2nd-gear-housing---official-price-2900e.html
https://capricornrc.com/en/home/1031-2nd-spur-gear-48t---official-price-630e.html
https://capricornrc.com/en/home/1534-flat-head-screw-m3x5-10pcs.html
https://capricornrc.com/en/home/3128-2nd-gear-housing---official-price-2900e.html
https://capricornrc.com/en/home/1885-screw-set-m4x4-10pcs.html
https://capricornrc.com/en/home/1062-2nd-speed-holder.html
https://capricornrc.com/en/home/1336-2nd-speed-centrifugal-shoes.html
https://capricornrc.com/en/home/1120-2nd-speed-centrifugal-weights.html
https://capricornrc.com/en/home/2171-hard-light-spring-for-gear-box---official-price-590e.html
https://capricornrc.com/en/home/1119-2nd-speed-screws.html
https://capricornrc.com/en/home/3079-shaft-o115mm-21cc.html
https://capricornrc.com/en/home/1524-screw-25x10-10pcs.html
https://capricornrc.com/en/home/1889-shaft-benzing-3-10pcs.html
https://capricornrc.com/en/home/1120-2nd-speed-centrifugal-weights.html
https://capricornrc.com/en/home/1336-2nd-speed-centrifugal-shoes.html
https://capricornrc.com/en/home/3119-2-speed-light-shaft-monolite.html
https://capricornrc.com/en/home/3119-2-speed-light-shaft-monolite.html
https://capricornrc.com/en/home/3119-2-speed-light-shaft-monolite.html
https://capricornrc.com/en/home/3119-2-speed-light-shaft-monolite.html
https://capricornrc.com/en/home/3119-2-speed-light-shaft-monolite.html
https://capricornrc.com/en/home/3119-2-speed-light-shaft-monolite.html

- Rear Hub -
BAG 6

3x6x2
Shim

OffSet

10x16x4

8,4 pivot

o 8,4 pivot
e 10x16x4

Parts List

-
o

Code

Cap14004B

Cap16017

Pivot must move freely

( {IVTIVEFRIN

Cap16004S

Cap16026S

Cap16097

Cap17015

Cap 255+

Cap17006

(<ol o off RNQ Ne )l K& ) B ROV B G ] B

Cap17005

—
o

el el el e e A A i A i A N A

Cap22015



https://capricornrc.com/en/home/1878-rear-hub.html
https://capricornrc.com/en/home/2742-bearing-81235-2pcs.html
https://capricornrc.com/en/home/1239-steel-pivots-4pcs.html
https://capricornrc.com/en/home/993-monolite-ball-pivot-screw-84.html
https://capricornrc.com/en/home/1324-rear-cup-joint---official-price-2500e.html
https://capricornrc.com/en/home/1890-needle-25x118-10pcs.html
https://capricornrc.com/en/home/1262-wheel-hex-hub-offset--075---official-price-249.html
https://capricornrc.com/en/home/1519-screw-set-m3x3-10pcs.html
https://capricornrc.com/en/home/2859-screw-set-m3x8-10pcs.html
https://capricornrc.com/en/home/1934-3x5-5x2-alu-shims-8pcs.html
https://capricornrc.com/en/home/1878-rear-hub.html
https://capricornrc.com/en/home/1878-rear-hub.html
https://capricornrc.com/en/home/1878-rear-hub.html
https://capricornrc.com/en/home/1878-rear-hub.html
https://capricornrc.com/en/home/1878-rear-hub.html
https://capricornrc.com/en/home/2742-bearing-81235-2pcs.html
https://capricornrc.com/en/home/2742-bearing-81235-2pcs.html
https://capricornrc.com/en/home/2742-bearing-81235-2pcs.html
https://capricornrc.com/en/home/2742-bearing-81235-2pcs.html
https://capricornrc.com/en/home/2742-bearing-81235-2pcs.html
https://capricornrc.com/en/home/2742-bearing-81235-2pcs.html
https://capricornrc.com/en/home/1239-steel-pivots-4pcs.html
https://capricornrc.com/en/home/1239-steel-pivots-4pcs.html
https://capricornrc.com/en/home/1239-steel-pivots-4pcs.html
https://capricornrc.com/en/home/993-monolite-ball-pivot-screw-84.html
https://capricornrc.com/en/home/993-monolite-ball-pivot-screw-84.html
https://capricornrc.com/en/home/993-monolite-ball-pivot-screw-84.html
https://capricornrc.com/en/home/993-monolite-ball-pivot-screw-84.html
https://capricornrc.com/en/home/1239-steel-pivots-4pcs.html
https://capricornrc.com/en/home/1239-steel-pivots-4pcs.html
https://capricornrc.com/en/home/1324-rear-cup-joint---official-price-2500e.html
https://capricornrc.com/en/home/1324-rear-cup-joint---official-price-2500e.html
https://capricornrc.com/en/home/1890-needle-25x118-10pcs.html
https://capricornrc.com/en/home/1890-needle-25x118-10pcs.html
https://capricornrc.com/en/home/1262-wheel-hex-hub-offset--075---official-price-249.html
https://capricornrc.com/en/home/1262-wheel-hex-hub-offset--075---official-price-249.html
https://capricornrc.com/en/home/1519-screw-set-m3x3-10pcs.html
https://capricornrc.com/en/home/1519-screw-set-m3x3-10pcs.html
https://capricornrc.com/en/home/2859-screw-set-m3x8-10pcs.html
https://capricornrc.com/en/home/2859-screw-set-m3x8-10pcs.html
https://capricornrc.com/en/home/1934-3x5-5x2-alu-shims-8pcs.html
https://capricornrc.com/en/home/1934-3x5-5x2-alu-shims-8pcs.html

- Front Hub - Right Steering Block
BAG 6

3x3

Left Upright o
Code Cap18166 OffSet o
__.@
)

2x9,8 Pin 0

10x16x4 o

2x9,8 Pin o . . . N
— : 8,4 Pivot
(&) 9 LOVRRE. (2o 2x L/R

58 ball  (fhaal Parts List

: Rif. | n° Code
Capi18165
Cap16017
Cap16004S
Cap16026S
Cap18200
Cap16092
Cap16096
Cap17015
Cap 255
Cap17006
Cap17032
Cap18169

Grease

—

0 3x8

48mm CVD drive shaft

AR Pivot
must move freely

DN —

L

—_ === fo]=]= =M



https://capricornrc.com/en/home/4626-front-right-hub.html
https://capricornrc.com/en/home/1239-steel-pivots-4pcs.html
https://capricornrc.com/en/home/993-monolite-ball-pivot-screw-84.html
https://capricornrc.com/en/home/993-monolite-ball-pivot-screw-84.html
https://capricornrc.com/en/home/1239-steel-pivots-4pcs.html
https://capricornrc.com/en/home/2742-bearing-81235-2pcs.html
https://capricornrc.com/en/home/1532-round-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1890-needle-25x118-10pcs.html
https://capricornrc.com/en/home/2742-bearing-81235-2pcs.html
https://capricornrc.com/en/home/1890-needle-25x118-10pcs.html
https://capricornrc.com/en/home/1323-front-universal-cup-joint---official-price-2500e.html
https://capricornrc.com/en/home/838-filler-for-front-swing-shaft--official-price-800e.html
https://capricornrc.com/en/home/838-filler-for-front-swing-shaft--official-price-800e.html
https://capricornrc.com/en/home/4646-front-cvd-shaft-steel.html
https://capricornrc.com/en/home/4646-front-cvd-shaft-steel.html
https://capricornrc.com/en/home/4646-front-cvd-shaft-steel.html
https://capricornrc.com/en/home/1323-front-universal-cup-joint---official-price-2500e.html
https://capricornrc.com/en/home/1890-needle-25x118-10pcs.html
https://capricornrc.com/en/home/2742-bearing-81235-2pcs.html
https://capricornrc.com/en/home/2742-bearing-81235-2pcs.html
https://capricornrc.com/en/home/4626-front-right-hub.html
https://capricornrc.com/en/home/2742-bearing-81235-2pcs.html
https://capricornrc.com/en/home/1239-steel-pivots-4pcs.html
https://capricornrc.com/en/home/993-monolite-ball-pivot-screw-84.html
https://capricornrc.com/en/home/4646-front-cvd-shaft-steel.html
https://capricornrc.com/en/home/838-filler-for-front-swing-shaft--official-price-800e.html
https://capricornrc.com/en/home/1323-front-universal-cup-joint---official-price-2500e.html
https://capricornrc.com/en/home/1890-needle-25x118-10pcs.html
https://capricornrc.com/en/home/1532-round-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/4626-front-right-hub.html
https://capricornrc.com/en/home/4626-front-right-hub.html
https://capricornrc.com/en/home/2742-bearing-81235-2pcs.html
https://capricornrc.com/en/home/2742-bearing-81235-2pcs.html
https://capricornrc.com/en/home/1239-steel-pivots-4pcs.html
https://capricornrc.com/en/home/1239-steel-pivots-4pcs.html
https://capricornrc.com/en/home/1239-steel-pivots-4pcs.html
https://capricornrc.com/en/home/993-monolite-ball-pivot-screw-84.html
https://capricornrc.com/en/home/993-monolite-ball-pivot-screw-84.html
https://capricornrc.com/en/home/4646-front-cvd-shaft-steel.html
https://capricornrc.com/en/home/4646-front-cvd-shaft-steel.html
https://capricornrc.com/en/home/4646-front-cvd-shaft-steel.html
https://capricornrc.com/en/home/1890-needle-25x118-10pcs.html
https://capricornrc.com/en/home/1262-wheel-hex-hub-offset--075---official-price-249.html
https://capricornrc.com/en/home/1262-wheel-hex-hub-offset--075---official-price-249.html
https://capricornrc.com/en/home/1262-wheel-hex-hub-offset--075---official-price-249.html
https://capricornrc.com/en/home/1519-screw-set-m3x3-10pcs.html
https://capricornrc.com/en/home/1519-screw-set-m3x3-10pcs.html
https://capricornrc.com/en/home/1519-screw-set-m3x3-10pcs.html
https://capricornrc.com/en/home/1532-round-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/4714-uniball-58-l-4pz.html
https://capricornrc.com/en/home/4714-uniball-58-l-4pz.html
https://capricornrc.com/en/home/4714-uniball-58-l-4pz.html
https://capricornrc.com/en/home/4625-front-left-hub.html

- Brake Set - dyd
BAG 7

Thread Lock

Parts List

Code
Cap16077B
Cap17010
Cap14025K
Cap14025K

Parts List
Code

Cap18187
Cap16013-V2
Cap18066-TF
Miota Cap 2070
Ensure that the brake system GCap18069
move freely Cap17023
Cap16021



https://capricornrc.com/en/home/1004-brake-adapter.html
https://capricornrc.com/en/home/1521-screw-set-m4x4-10pcs.html
https://capricornrc.com/en/home/1229-20t-kevlar-pulley.html
https://capricornrc.com/en/home/4675-lab-c04-central-bulkhead-right-0000000018187.html
https://capricornrc.com/en/home/2390-ca.html
https://capricornrc.com/en/home/4744-brake-pad.html
https://capricornrc.com/en/home/2072-brake-pad-1-10-.html
https://capricornrc.com/en/home/2412-brake-pad-bushin.html
https://capricornrc.com/en/home/1525-round-head-screw-m3x10.html
https://capricornrc.com/en/home/985-ball-bearing-pairs-6x12x4.html
https://capricornrc.com/en/home/1004-brake-adapter.html
https://capricornrc.com/en/home/1004-brake-adapter.html
https://capricornrc.com/en/home/1004-brake-adapter.html
https://capricornrc.com/en/home/1521-screw-set-m4x4-10pcs.html
https://capricornrc.com/en/home/1521-screw-set-m4x4-10pcs.html
https://capricornrc.com/en/home/1229-20t-kevlar-pulley.html
https://capricornrc.com/en/home/1229-20t-kevlar-pulley.html
https://capricornrc.com/en/home/1229-20t-kevlar-pulley.html
https://capricornrc.com/en/home/1229-20t-kevlar-pulley.html
https://capricornrc.com/en/home/1229-20t-kevlar-pulley.html
https://capricornrc.com/en/home/4675-lab-c04-central-bulkhead-right-0000000018187.html
https://capricornrc.com/en/home/4675-lab-c04-central-bulkhead-right-0000000018187.html
https://capricornrc.com/en/home/2390-ca.html
https://capricornrc.com/en/home/2390-ca.html
https://capricornrc.com/en/home/4744-brake-pad.html
https://capricornrc.com/en/home/4744-brake-pad.html
https://capricornrc.com/en/home/2072-brake-pad-1-10-.html
https://capricornrc.com/en/home/4744-brake-pad.html
https://capricornrc.com/en/home/4744-brake-pad.html
https://capricornrc.com/en/home/4744-brake-pad.html
https://capricornrc.com/en/home/2072-brake-pad-1-10-.html
https://capricornrc.com/en/home/4744-brake-pad.html
https://capricornrc.com/en/home/2072-brake-pad-1-10-.html
https://capricornrc.com/en/home/2412-brake-pad-bushin.html
https://capricornrc.com/en/home/2412-brake-pad-bushin.html
https://capricornrc.com/en/home/2412-brake-pad-bushin.html
https://capricornrc.com/en/home/2412-brake-pad-bushin.html
https://capricornrc.com/en/home/1525-round-head-screw-m3x10.html
https://capricornrc.com/en/home/1525-round-head-screw-m3x10.html
https://capricornrc.com/en/home/1525-round-head-screw-m3x10.html
https://capricornrc.com/en/home/1525-round-head-screw-m3x10.html
https://capricornrc.com/en/home/985-ball-bearing-pairs-6x12x4.html
https://capricornrc.com/en/home/985-ball-bearing-pairs-6x12x4.html

- Front Bodymounts -
BAG 8

Initial Position

2x11,8 Pin

Parts List
Code

Cap18083
Cap15011
Cap17031
Cap15007P
Cap17032
Cap17016
Cap15013
Cap17040

nY,

=

=
o]

DN DA~
W=



https://capricornrc.com/en/home/2566-composite-bumper-lab-c03.html
https://capricornrc.com/en/home/1027-front-body-post.html
https://capricornrc.com/en/home/1531-flta-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1108-upper-bumper-support.html
https://capricornrc.com/en/home/1532-round-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1891-needle-25x118-10pcs.html
https://capricornrc.com/en/home/2602-nut-m3-abl-10-pcs.html
https://capricornrc.com/en/home/2566-composite-bumper-lab-c03.html
https://capricornrc.com/en/home/2566-composite-bumper-lab-c03.html
https://capricornrc.com/en/home/2566-composite-bumper-lab-c03.html
https://capricornrc.com/en/home/2566-composite-bumper-lab-c03.html
https://capricornrc.com/en/home/2566-composite-bumper-lab-c03.html
https://capricornrc.com/en/home/2566-composite-bumper-lab-c03.html
https://capricornrc.com/en/home/1531-flta-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1027-front-body-post.html
https://capricornrc.com/en/home/1027-front-body-post.html
https://capricornrc.com/en/home/1531-flta-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1531-flta-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1108-upper-bumper-support.html
https://capricornrc.com/en/home/1108-upper-bumper-support.html
https://capricornrc.com/en/home/1108-upper-bumper-support.html
https://capricornrc.com/en/home/1108-upper-bumper-support.html
https://capricornrc.com/en/home/1108-upper-bumper-support.html
https://capricornrc.com/en/home/1108-upper-bumper-support.html
https://capricornrc.com/en/home/1532-round-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1532-round-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1532-round-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1891-needle-25x118-10pcs.html
https://capricornrc.com/en/home/1891-needle-25x118-10pcs.html
https://capricornrc.com/en/home/1027-front-body-post.html
https://capricornrc.com/en/home/1027-front-body-post.html
https://capricornrc.com/en/home/1027-front-body-post.html
https://capricornrc.com/en/home/2602-nut-m3-abl-10-pcs.html
https://capricornrc.com/en/home/2602-nut-m3-abl-10-pcs.html
https://capricornrc.com/en/home/2602-nut-m3-abl-10-pcs.html
https://capricornrc.com/en/home/2602-nut-m3-abl-10-pcs.html

- Rear Anti-Roll Bar -
BAG 9

Insert ball berings
and PartQbefore
5,8 pivot ball

[Note ' =

Note:

Wire should be flush s

with end of pivot ball —
[

Parts List

& Code

Cap16008-2.0

Cap18070-2.0

Cap17006

5x8x2.,5

5,8 Pivot

left move

2X

Parts List

Cap16019

Cap16087

KIT REAR ROLL
BAR 2.0
CAP-16008-2.0-K

ne Code

1 |Cap 2152B

2 |Cap14043KS

L eft move side



https://capricornrc.com/en/home/3784-rear-roll-bar.html
https://capricornrc.com/en/home/3822-boccola-barra-post.html
https://capricornrc.com/en/home/1519-screw-set-m3x3-10pcs.html
https://capricornrc.com/en/home/1892-earing-5103-2pcs-.html
https://capricornrc.com/en/home/1005-uniball-roll-bar-58mm.html
https://capricornrc.com/en/home/1856-rear-turnbukle.html
https://capricornrc.com/en/home/3154-uniball-holder-medium.html
https://capricornrc.com/en/home/3784-rear-roll-bar.html
https://capricornrc.com/en/home/3789-rear-roll-bar-23mm.html
https://capricornrc.com/en/home/3822-boccola-barra-post.html
https://capricornrc.com/en/home/3822-boccola-barra-post.html
https://capricornrc.com/en/home/3822-boccola-barra-post.html
https://capricornrc.com/en/home/3822-boccola-barra-post.html
https://capricornrc.com/en/home/1519-screw-set-m3x3-10pcs.html
https://capricornrc.com/en/home/1519-screw-set-m3x3-10pcs.html
https://capricornrc.com/en/home/1519-screw-set-m3x3-10pcs.html
https://capricornrc.com/en/home/1519-screw-set-m3x3-10pcs.html
https://capricornrc.com/en/home/1892-earing-5103-2pcs-.html
https://capricornrc.com/en/home/1892-earing-5103-2pcs-.html
https://capricornrc.com/en/home/1892-earing-5103-2pcs-.html
https://capricornrc.com/en/home/1892-earing-5103-2pcs-.html
https://capricornrc.com/en/home/1519-screw-set-m3x3-10pcs.html
https://capricornrc.com/en/home/1519-screw-set-m3x3-10pcs.html
https://capricornrc.com/en/home/1519-screw-set-m3x3-10pcs.html
https://capricornrc.com/en/home/1519-screw-set-m3x3-10pcs.html
https://capricornrc.com/en/home/1005-uniball-roll-bar-58mm.html
https://capricornrc.com/en/home/1005-uniball-roll-bar-58mm.html
https://capricornrc.com/en/home/1005-uniball-roll-bar-58mm.html
https://capricornrc.com/en/home/1005-uniball-roll-bar-58mm.html
https://capricornrc.com/en/home/1856-rear-turnbukle.html
https://capricornrc.com/en/home/1856-rear-turnbukle.html
https://capricornrc.com/en/home/3154-uniball-holder-medium.html
https://capricornrc.com/en/home/3154-uniball-holder-medium.html
https://capricornrc.com/en/home/3154-uniball-holder-medium.html
https://capricornrc.com/en/home/3154-uniball-holder-medium.html
https://capricornrc.com/en/home/3784-rear-roll-bar.html
https://capricornrc.com/en/home/3784-rear-roll-bar.html
https://capricornrc.com/en/home/3784-rear-roll-bar.html

- Front gear differential -

2x9,8 Pin

Parts List :
ne Code : Parts List
Cap14014G if. Code
Cap172407K Cap14014G
Cap17042 Cap17042
Cap16075 0 Cap16075
Cap170520 Cap170520
Cap17042 ' Cap17042
Cap17015 B, Cap17015
Cap14045 | Cap14045

DN |||V N ==



https://capricornrc.com/en/home/979-front-differential-diff-joint-cup---official-price-2200e.html
https://capricornrc.com/en/home/920-silicone-o-ring-soft---official-price-390e.html
https://capricornrc.com/en/home/2240-differential-shims-8pcs.html
https://capricornrc.com/en/home/1890-needle-25x118-10pcs.html
https://capricornrc.com/en/home/1235-composite-diff-gears---official-price--1900-e.html
https://capricornrc.com/en/home/979-front-differential-diff-joint-cup---official-price-2200e.html
https://capricornrc.com/en/home/979-front-differential-diff-joint-cup---official-price-2200e.html
https://capricornrc.com/en/home/920-silicone-o-ring-soft---official-price-390e.html
https://capricornrc.com/en/home/920-silicone-o-ring-soft---official-price-390e.html
https://capricornrc.com/en/home/920-silicone-o-ring-soft---official-price-390e.html
https://capricornrc.com/en/home/920-silicone-o-ring-soft---official-price-390e.html
https://capricornrc.com/en/home/920-silicone-o-ring-soft---official-price-390e.html
https://capricornrc.com/en/home/2240-differential-shims-8pcs.html
https://capricornrc.com/en/home/2240-differential-shims-8pcs.html
https://capricornrc.com/en/home/2240-differential-shims-8pcs.html
https://capricornrc.com/en/home/2240-differential-shims-8pcs.html
https://capricornrc.com/en/home/1890-needle-25x118-10pcs.html
https://capricornrc.com/en/home/1890-needle-25x118-10pcs.html
https://capricornrc.com/en/home/1890-needle-25x118-10pcs.html
https://capricornrc.com/en/home/1890-needle-25x118-10pcs.html
https://capricornrc.com/en/home/1890-needle-25x118-10pcs.html
https://capricornrc.com/en/home/2240-differential-shims-8pcs.html
https://capricornrc.com/en/home/2240-differential-shims-8pcs.html
https://capricornrc.com/en/home/2240-differential-shims-8pcs.html
https://capricornrc.com/en/home/979-front-differential-diff-joint-cup---official-price-2200e.html
https://capricornrc.com/en/home/979-front-differential-diff-joint-cup---official-price-2200e.html
https://capricornrc.com/en/home/979-front-differential-diff-joint-cup---official-price-2200e.html
https://capricornrc.com/en/home/3114-front-differential-case.html
https://capricornrc.com/en/home/3114-front-differential-case.html
https://capricornrc.com/en/home/3114-front-differential-case.html
https://capricornrc.com/en/home/3114-front-differential-case.html
https://capricornrc.com/en/home/2240-differential-shims-8pcs.html
https://capricornrc.com/en/home/2240-differential-shims-8pcs.html
https://capricornrc.com/en/home/2240-differential-shims-8pcs.html
https://capricornrc.com/en/search?controller=search&s=172407-10
https://capricornrc.com/en/home/1235-composite-diff-gears---official-price--1900-e.html
https://capricornrc.com/en/home/1235-composite-diff-gears---official-price--1900-e.html
https://capricornrc.com/en/search?controller=search&s=172407-10
https://capricornrc.com/en/search?controller=search&s=172407-10
https://capricornrc.com/en/search?controller=search&s=172407-10
https://capricornrc.com/en/home/3114-front-differential-case.html
https://capricornrc.com/en/home/2240-differential-shims-8pcs.html
https://capricornrc.com/en/home/3114-front-differential-case.html
https://capricornrc.com/en/home/3114-front-differential-case.html
https://capricornrc.com/en/home/2240-differential-shims-8pcs.html
https://capricornrc.com/en/home/2240-differential-shims-8pcs.html
https://capricornrc.com/en/home/1235-composite-diff-gears---official-price--1900-e.html
https://capricornrc.com/en/home/1235-composite-diff-gears---official-price--1900-e.html
https://capricornrc.com/en/home/1235-composite-diff-gears---official-price--1900-e.html

- Front gear differential -

5,

3,5x9,5x0,25

Note:

Fill differential up to the top
of the pins with silicon oil.
Initial Setting 300.000

Parts List

n° Code

2 |Cap16056H
4 |Cap14045
4 |Cap17042

10x16x4

10x16x4

Parts List

nD

Code

4

Cap17022

Cap14028K

Cap17020

]
4
2

Cap16017

7



https://capricornrc.com/en/home/2240-differential-shims-8pcs.html
https://capricornrc.com/en/home/2240-differential-shims-8pcs.html
https://capricornrc.com/en/home/2240-differential-shims-8pcs.html
https://capricornrc.com/en/home/926-hard-light-pin-ergal---official-price-550-e.html
https://capricornrc.com/en/home/926-hard-light-pin-ergal---official-price-550-e.html
https://capricornrc.com/en/home/926-hard-light-pin-ergal---official-price-550-e.html
https://capricornrc.com/en/home/1887-flta-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1887-flta-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1887-flta-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1887-flta-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1887-flta-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1232-27t-kevlar-pulley.html
https://capricornrc.com/en/home/1232-27t-kevlar-pulley.html
https://capricornrc.com/en/home/1232-27t-kevlar-pulley.html
https://capricornrc.com/en/home/1232-27t-kevlar-pulley.html
https://capricornrc.com/en/home/1886-flta-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1886-flta-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1886-flta-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1886-flta-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/2742-bearing-81235-2pcs.html
https://capricornrc.com/en/home/2742-bearing-81235-2pcs.html
https://capricornrc.com/en/home/2742-bearing-81235-2pcs.html
https://capricornrc.com/en/home/1235-composite-diff-gears---official-price--1900-e.html
https://capricornrc.com/en/home/1235-composite-diff-gears---official-price--1900-e.html
https://capricornrc.com/en/home/1235-composite-diff-gears---official-price--1900-e.html
https://capricornrc.com/en/home/2742-bearing-81235-2pcs.html
https://capricornrc.com/en/home/2742-bearing-81235-2pcs.html

- Rear gear differential -

BAG 10

5x10x0,1

5x15x0,3

METAL GEAR

Parts List

=]

3

Code

Cap14021G-V3

Cap24005

Cap17042

Cap16076

Cap170520

Cap17042

Cap17015

DN ]|OIN]| ==

— | b | bk | ek |k | ek |k |k

Cap18155

5x10x0, 1

METAL GEAR
5x15x0,3

Parts List

Code

Cap14021G-V3

Cap17042

Cap16076

Cap170520

Cap17042

Cap17015

Cap18155



https://capricornrc.com/en/home/1117-rar-differential-diff-joint-cup---official-price-2200e.html
https://capricornrc.com/en/home/1117-rar-differential-diff-joint-cup---official-price-2200e.html
https://capricornrc.com/en/home/1117-rar-differential-diff-joint-cup---official-price-2200e.html
https://capricornrc.com/en/home/1117-rar-differential-diff-joint-cup---official-price-2200e.html
https://capricornrc.com/en/home/1117-rar-differential-diff-joint-cup---official-price-2200e.html
https://capricornrc.com/en/home/1117-rar-differential-diff-joint-cup---official-price-2200e.html
https://capricornrc.com/en/home/2240-differential-shims-8pcs.html
https://capricornrc.com/en/home/2240-differential-shims-8pcs.html
https://capricornrc.com/en/home/2240-differential-shims-8pcs.html
https://capricornrc.com/en/home/2240-differential-shims-8pcs.html
https://capricornrc.com/en/home/2240-differential-shims-8pcs.html
https://capricornrc.com/en/home/2240-differential-shims-8pcs.html
https://capricornrc.com/en/home/920-silicone-o-ring-soft---official-price-390e.html
https://capricornrc.com/en/home/920-silicone-o-ring-soft---official-price-390e.html
https://capricornrc.com/en/home/920-silicone-o-ring-soft---official-price-390e.html
https://capricornrc.com/en/home/920-silicone-o-ring-soft---official-price-390e.html
https://capricornrc.com/en/home/920-silicone-o-ring-soft---official-price-390e.html
https://capricornrc.com/en/home/920-silicone-o-ring-soft---official-price-390e.html
https://capricornrc.com/en/home/2240-differential-shims-8pcs.html
https://capricornrc.com/en/home/1890-needle-25x118-10pcs.html
https://capricornrc.com/en/home/1890-needle-25x118-10pcs.html
https://capricornrc.com/en/home/1890-needle-25x118-10pcs.html
https://capricornrc.com/en/home/2240-differential-shims-8pcs.html
https://capricornrc.com/en/home/2240-differential-shims-8pcs.html
https://capricornrc.com/en/home/2240-differential-shims-8pcs.html
https://capricornrc.com/en/home/2240-differential-shims-8pcs.html
https://capricornrc.com/en/home/1890-needle-25x118-10pcs.html
https://capricornrc.com/en/home/1890-needle-25x118-10pcs.html
https://capricornrc.com/en/home/1890-needle-25x118-10pcs.html
https://capricornrc.com/en/home/2240-differential-shims-8pcs.html
https://capricornrc.com/en/home/2240-differential-shims-8pcs.html
https://capricornrc.com/en/home/2240-differential-shims-8pcs.html
https://capricornrc.com/en/home/2542-differential-bevelsatellite-gears-42and-shims-steel.html
https://capricornrc.com/en/home/2542-differential-bevelsatellite-gears-42and-shims-steel.html
https://capricornrc.com/en/home/2542-differential-bevelsatellite-gears-42and-shims-steel.html
https://capricornrc.com/en/home/2542-differential-bevelsatellite-gears-42and-shims-steel.html
https://capricornrc.com/en/home/2542-differential-bevelsatellite-gears-42and-shims-steel.html
https://capricornrc.com/en/home/2542-differential-bevelsatellite-gears-42and-shims-steel.html
https://capricornrc.com/en/home/1976-oring-26x1-for-fidd-case-2pcs.html
https://capricornrc.com/en/home/1976-oring-26x1-for-fidd-case-2pcs.html
https://capricornrc.com/en/home/1976-oring-26x1-for-fidd-case-2pcs.html
https://capricornrc.com/en/home/1976-oring-26x1-for-fidd-case-2pcs.html
https://capricornrc.com/en/home/1976-oring-26x1-for-fidd-case-2pcs.html
https://capricornrc.com/en/home/3115-read-differential-case.html
https://capricornrc.com/en/home/3115-read-differential-case.html
https://capricornrc.com/en/home/3115-read-differential-case.html
https://capricornrc.com/en/home/3115-read-differential-case.html
https://capricornrc.com/en/home/3115-read-differential-case.html
https://capricornrc.com/en/home/3115-read-differential-case.html
https://capricornrc.com/en/home/3115-read-differential-case.html
https://capricornrc.com/en/home/3115-read-differential-case.html

- Rear gear differential -
BAG 10

3,5x9,5x0,25

- !'"" Note:

Fill differential up to the top
of the pins with silicon oil.
Initial Setting 80.000

Parts List

ne° Code

2 |Cap16056H

4 [Cap18155

4 [Cap17042

ﬁ\\

10x16x4

Parts List

n* Code
4 |Cap17035
2 |Cap16017



https://capricornrc.com/en/home/2240-differential-shims-8pcs.html
https://capricornrc.com/en/home/2240-differential-shims-8pcs.html
https://capricornrc.com/en/home/2240-differential-shims-8pcs.html
https://capricornrc.com/en/home/926-hard-light-pin-ergal---official-price-550-e.html
https://capricornrc.com/en/home/926-hard-light-pin-ergal---official-price-550-e.html
https://capricornrc.com/en/home/926-hard-light-pin-ergal---official-price-550-e.html
https://capricornrc.com/en/home/2542-differential-bevelsatellite-gears-42and-shims-steel.html
https://capricornrc.com/en/home/2542-differential-bevelsatellite-gears-42and-shims-steel.html
https://capricornrc.com/en/home/2542-differential-bevelsatellite-gears-42and-shims-steel.html
https://capricornrc.com/en/home/2742-bearing-81235-2pcs.html
https://capricornrc.com/en/home/2742-bearing-81235-2pcs.html
https://capricornrc.com/en/home/2742-bearing-81235-2pcs.html
https://capricornrc.com/en/home/2742-bearing-81235-2pcs.html
https://capricornrc.com/en/home/2742-bearing-81235-2pcs.html
https://capricornrc.com/en/home/1533-flat-head-m25x6-10pcs.htmlhttps://capricornrc.com/en/home/1533-flat-head-m25x6-10pcs.html
https://capricornrc.com/en/home/1533-flat-head-m25x6-10pcs.htmlhttps://capricornrc.com/en/home/1533-flat-head-m25x6-10pcs.html
https://capricornrc.com/en/home/1533-flat-head-m25x6-10pcs.htmlhttps://capricornrc.com/en/home/1533-flat-head-m25x6-10pcs.html
https://capricornrc.com/en/home/1533-flat-head-m25x6-10pcs.htmlhttps://capricornrc.com/en/home/1533-flat-head-m25x6-10pcs.html
https://capricornrc.com/en/home/1533-flat-head-m25x6-10pcs.htmlhttps://capricornrc.com/en/home/1533-flat-head-m25x6-10pcs.html
https://capricornrc.com/en/home/1533-flat-head-m25x6-10pcs.htmlhttps://capricornrc.com/en/home/1533-flat-head-m25x6-10pcs.html

- Rear Suspension -
BAG 11

emove for outdoor
up roll center setting

With 2mm hex wrench
2X turn for more or less camber

Parts List

ne Code

1 |Cap 2115

Cap18114 | |REAR UPPER

]
1 |Cap18115 | |[ARM EVOKIT
1 Cap18169 CAP-18114-K

4 L R Note:
/ Ensure move freely

Type 1 Insert
small Hole

Type 1 Insert
large hole

Parts List
Code

Cap18176
Cap18177
Cap18179
Cap14038-Q
Cap18078
Cap17029

Cap18019

8



https://capricornrc.com/en/home/1487-rear-adjustable-rod.html
https://capricornrc.com/en/home/3239-suspension-arm-front-ear-upper-.html
https://capricornrc.com/en/home/3240-suspension-arm-front-ear-upper-.html
https://capricornrc.com/en/home/4714-uniball-58-l-4pz.html
https://capricornrc.com/en/home/4666-lab-c04-rear-upper-bulkhead-right-0000000018176.html
https://capricornrc.com/en/home/4667-lab-c04-rear-upper-bulkhead-left-0000000018177.html
https://capricornrc.com/en/home/4669-lab-c04-brake-upper-plate.html
https://capricornrc.com/en/home/1668-square-suspension-eccentric-hub-45.html
https://capricornrc.com/en/home/2488-front-upper-susp-shaft-lab-c03.html
https://capricornrc.com/en/home/1529-flat-head-m3x6-10pcs.html
https://capricornrc.com/en/home/2568-5x4-round-head-10pcs-.html
https://capricornrc.com/en/home/1487-rear-adjustable-rod.html
https://capricornrc.com/en/home/1487-rear-adjustable-rod.html
https://capricornrc.com/en/home/3202-rear-upper-arms-kit-for-lab-c01-lab-c02.html
https://capricornrc.com/en/home/3239-suspension-arm-front-ear-upper-.html
https://capricornrc.com/en/home/3239-suspension-arm-front-ear-upper-.html
https://capricornrc.com/en/home/3240-suspension-arm-front-ear-upper-.html
https://capricornrc.com/en/home/3240-suspension-arm-front-ear-upper-.html
https://capricornrc.com/en/home/4714-uniball-58-l-4pz.html
https://capricornrc.com/en/home/4714-uniball-58-l-4pz.html
https://capricornrc.com/en/home/4666-lab-c04-rear-upper-bulkhead-right-0000000018176.html
https://capricornrc.com/en/home/4666-lab-c04-rear-upper-bulkhead-right-0000000018176.html
https://capricornrc.com/en/home/4666-lab-c04-rear-upper-bulkhead-right-0000000018176.html
https://capricornrc.com/en/home/4666-lab-c04-rear-upper-bulkhead-right-0000000018176.html
https://capricornrc.com/en/home/4667-lab-c04-rear-upper-bulkhead-left-0000000018177.html
https://capricornrc.com/en/home/4667-lab-c04-rear-upper-bulkhead-left-0000000018177.html
https://capricornrc.com/en/home/4667-lab-c04-rear-upper-bulkhead-left-0000000018177.html
https://capricornrc.com/en/home/4667-lab-c04-rear-upper-bulkhead-left-0000000018177.html
https://capricornrc.com/en/home/4669-lab-c04-brake-upper-plate.html
https://capricornrc.com/en/home/4669-lab-c04-brake-upper-plate.html
https://capricornrc.com/en/home/4669-lab-c04-brake-upper-plate.html
https://capricornrc.com/en/home/4669-lab-c04-brake-upper-plate.html
https://capricornrc.com/en/home/1668-square-suspension-eccentric-hub-45.html
https://capricornrc.com/en/home/1668-square-suspension-eccentric-hub-45.html
https://capricornrc.com/en/home/4669-lab-c04-brake-upper-plate.html
https://capricornrc.com/en/home/4669-lab-c04-brake-upper-plate.html
https://capricornrc.com/en/home/4669-lab-c04-brake-upper-plate.html
https://capricornrc.com/en/home/4669-lab-c04-brake-upper-plate.html
https://capricornrc.com/en/home/4669-lab-c04-brake-upper-plate.html
https://capricornrc.com/en/home/2488-front-upper-susp-shaft-lab-c03.html
https://capricornrc.com/en/home/2488-front-upper-susp-shaft-lab-c03.html
https://capricornrc.com/en/home/1529-flat-head-m3x6-10pcs.html
https://capricornrc.com/en/home/1529-flat-head-m3x6-10pcs.html
https://capricornrc.com/en/home/1529-flat-head-m3x6-10pcs.html
https://capricornrc.com/en/home/1529-flat-head-m3x6-10pcs.html
https://capricornrc.com/en/home/2568-5x4-round-head-10pcs-.html
https://capricornrc.com/en/home/2568-5x4-round-head-10pcs-.html

- Rear Suspension -

5,8 ball

Parts List

o]

Code

Cap14008B

Cap17008

Cap18169

Cap17032

Cap17005

Code Cap18175

L/R

Type 2 insert
large hole

Arm Position

Type1 Type2 Type

2060

, -1,5 0 +1.5
5,0 Rear Pivot

4.2 Front Pivot 2 X

Parts List

; Code
Cap18174
Cap14038-Q
Cap18079
Cap18019 1)



https://capricornrc.com/en/home/1818-rear-lower-arm---official-price-460e.html
https://capricornrc.com/en/home/1818-rear-lower-arm---official-price-460e.html
https://capricornrc.com/en/home/1818-rear-lower-arm---official-price-460e.html
https://capricornrc.com/en/home/1818-rear-lower-arm---official-price-460e.html
https://capricornrc.com/en/home/1520-screw-set-m3x8-10pcs.html
https://capricornrc.com/en/home/1520-screw-set-m3x8-10pcs.html
https://capricornrc.com/en/home/1520-screw-set-m3x8-10pcs.html
https://capricornrc.com/en/home/4714-uniball-58-l-4pz.html
https://capricornrc.com/en/home/4714-uniball-58-l-4pz.html
https://capricornrc.com/en/home/4714-uniball-58-l-4pz.html
https://capricornrc.com/en/home/1532-round-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1532-round-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1532-round-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/2859-screw-set-m3x8-10pcs.html
https://capricornrc.com/en/home/2859-screw-set-m3x8-10pcs.html
https://capricornrc.com/en/home/2859-screw-set-m3x8-10pcs.html
https://capricornrc.com/en/home/4664-lab-c04-rear-bulkhead-right-0000000018174.html
https://capricornrc.com/en/home/4664-lab-c04-rear-bulkhead-right-0000000018174.html
https://capricornrc.com/en/home/4664-lab-c04-rear-bulkhead-right-0000000018174.html
https://capricornrc.com/en/home/4664-lab-c04-rear-bulkhead-right-0000000018174.html
https://capricornrc.com/en/home/4664-lab-c04-rear-bulkhead-right-0000000018174.html
https://capricornrc.com/en/home/1668-square-suspension-eccentric-hub-45.html
https://capricornrc.com/en/home/1668-square-suspension-eccentric-hub-45.html
https://capricornrc.com/en/home/1668-square-suspension-eccentric-hub-45.html
https://capricornrc.com/en/home/2489-rear-lower-susp-shaft-lab-c03.html
https://capricornrc.com/en/home/2489-rear-lower-susp-shaft-lab-c03.html
https://capricornrc.com/en/home/2489-rear-lower-susp-shaft-lab-c03.html
https://capricornrc.com/en/home/2489-rear-lower-susp-shaft-lab-c03.html
https://capricornrc.com/en/home/2489-rear-lower-susp-shaft-lab-c03.html
https://capricornrc.com/en/home/2568-5x4-round-head-10pcs-.html
https://capricornrc.com/en/home/2568-5x4-round-head-10pcs-.html
https://capricornrc.com/en/home/2568-5x4-round-head-10pcs-.html
https://capricornrc.com/en/home/4665-lab-c04-rear-bulkhead-left-0000000018175.html

- Rear Suspension -
BAG 11

o 5x8x2,5
Parts List

CHASSIS 2023 KIT
CHASSIS EVO 2024 KIT

=

—h

=
o]

Code
Cap18222
Cap18188
Cap16021
Cap16019
Cap17031
Cap18190
Cap14038-Q
Cap18178
Cap17029

( N

Type 2 insert
small hole

Big Bore LP Set
Code Cap18223

Olo|NIO(O|A~|WIMN|—
hAl=]|lA|l=]lA]|=]=]=]|—



https://capricornrc.com/en/home/1668-square-suspension-eccentric-hub-45.html
https://capricornrc.com/en/home/1668-square-suspension-eccentric-hub-45.html
https://capricornrc.com/en/home/1668-square-suspension-eccentric-hub-45.html
https://capricornrc.com/en/home/4668-lab-c04-rear-bulkhead-support.html
https://capricornrc.com/en/home/4668-lab-c04-rear-bulkhead-support.html
https://capricornrc.com/en/home/4668-lab-c04-rear-bulkhead-support.html
https://capricornrc.com/en/home/4668-lab-c04-rear-bulkhead-support.html
https://capricornrc.com/en/home/1668-square-suspension-eccentric-hub-45.html
https://capricornrc.com/en/home/1529-flat-head-m3x6-10pcs.html
https://capricornrc.com/en/home/1529-flat-head-m3x6-10pcs.html
https://capricornrc.com/en/home/1529-flat-head-m3x6-10pcs.html
https://capricornrc.com/en/home/1529-flat-head-m3x6-10pcs.html
https://capricornrc.com/en/home/4678-lab-c04-carbon-rear-shock-stay.html
https://capricornrc.com/en/home/4678-lab-c04-carbon-rear-shock-stay.html
https://capricornrc.com/en/home/4678-lab-c04-carbon-rear-shock-stay.html
https://capricornrc.com/en/home/4678-lab-c04-carbon-rear-shock-stay.html
https://capricornrc.com/en/home/4678-lab-c04-carbon-rear-shock-stay.html
https://capricornrc.com/en/home/4678-lab-c04-carbon-rear-shock-stay.html
https://capricornrc.com/en/home/4678-lab-c04-carbon-rear-shock-stay.html
https://capricornrc.com/en/home/4678-lab-c04-carbon-rear-shock-stay.html
https://capricornrc.com/en/home/1531-flta-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1531-flta-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1531-flta-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1892-earing-5103-2pcs-.html
https://capricornrc.com/en/home/1892-earing-5103-2pcs-.html
https://capricornrc.com/en/home/1892-earing-5103-2pcs-.html
https://capricornrc.com/en/home/985-ball-bearing-pairs-6x12x4.html
https://capricornrc.com/en/home/985-ball-bearing-pairs-6x12x4.html
https://capricornrc.com/en/home/985-ball-bearing-pairs-6x12x4.html
https://capricornrc.com/en/home/4676-lab-c04-central-bulkhead-right-0000000018188.html
https://capricornrc.com/en/home/4676-lab-c04-central-bulkhead-right-0000000018188.html
https://capricornrc.com/en/home/4676-lab-c04-central-bulkhead-right-0000000018188.html
https://capricornrc.com/en/home/4676-lab-c04-central-bulkhead-right-0000000018188.html
https://capricornrc.com/en/home/5596-lab-c04-race-evo-chassis-2022.html
https://capricornrc.com/en/home/5596-lab-c04-race-evo-chassis-2022.html
https://capricornrc.com/en/home/5596-lab-c04-race-evo-chassis-2022.html
https://capricornrc.com/en/home/5868-lab-c04-kit-chassis-ec.html
https://capricornrc.com/en/optional-lab-c04/6078-lab-c04-ec-chassis-evo-2024-.html
https://capricornrc.com/en/optional-lab-c04/6138-lab-c04-big-bore-carbon-rear-shock-stay.html

- Rear Transmission -
BAG 11

3x177 belt

Parts List

n° Code

2 |Cap16059-B
1 |[Cap14013RB
2 |Cap18081
]

1

Cap18068
Cap17002

-

To Loosen ===, To Tighten

G0 [

52mm CVD version Option Metal version Option Note:

code Cap18201-K code Cap16059M Set right and left side
in the same way for a
correct belt tension



https://capricornrc.com/en/home/4689-lab-c04-alu-reduction-bearing.html
https://capricornrc.com/en/home/4689-lab-c04-alu-reduction-bearing.html
https://capricornrc.com/en/home/4689-lab-c04-alu-reduction-bearing.html
https://capricornrc.com/en/home/4663-lab-c04-alu-reduction-bearing.html
https://capricornrc.com/en/home/999-rear-ultralight-dogbones.html
https://capricornrc.com/en/home/999-rear-ultralight-dogbones.html
https://capricornrc.com/en/home/3694-belt-m3-177t-post-.html
https://capricornrc.com/en/home/3694-belt-m3-177t-post-.html
https://capricornrc.com/en/home/999-rear-ultralight-dogbones.html
https://capricornrc.com/en/home/999-rear-ultralight-dogbones.html
https://capricornrc.com/en/home/999-rear-ultralight-dogbones.html
https://capricornrc.com/en/home/3694-belt-m3-177t-post-.html
https://capricornrc.com/en/home/2411-brake-disk.html
https://capricornrc.com/en/home/2411-brake-disk.html
https://capricornrc.com/en/home/2411-brake-disk.html
https://capricornrc.com/en/home/1889-shaft-benzing-3-10pcs.html
https://capricornrc.com/en/home/1889-shaft-benzing-3-10pcs.html
https://capricornrc.com/en/home/1889-shaft-benzing-3-10pcs.html
https://capricornrc.com/en/home/4632-lab-c04-steel-rear-swing-shaft-cvd-2pcs.html

- Rear Suspension -
BAG 11

[erern

Parts List

Code
Cap17026
Cap17032
Cap14022-18
Cap17016
Cap14023
Cap14023
Cap17002



https://capricornrc.com/en/home/1889-shaft-benzing-3-10pcs.html
https://capricornrc.com/en/home/1889-shaft-benzing-3-10pcs.html
https://capricornrc.com/en/home/1889-shaft-benzing-3-10pcs.html
https://capricornrc.com/en/home/1528-round-head-screw-m3x12-10pcs.html
https://capricornrc.com/en/home/1528-round-head-screw-m3x12-10pcs.html
https://capricornrc.com/en/home/1528-round-head-screw-m3x12-10pcs.html
https://capricornrc.com/en/home/1532-round-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1532-round-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1532-round-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/982-z18-spacer---official-price-450e.html
https://capricornrc.com/en/home/982-z18-spacer---official-price-450e.html
https://capricornrc.com/en/home/982-z18-spacer---official-price-450e.html
https://capricornrc.com/en/home/1891-needle-25x118-10pcs.html
https://capricornrc.com/en/home/1891-needle-25x118-10pcs.html
https://capricornrc.com/en/home/1891-needle-25x118-10pcs.html
https://capricornrc.com/en/home/1227-18t-kevlar-pulley.html
https://capricornrc.com/en/home/1227-18t-kevlar-pulley.html
https://capricornrc.com/en/home/1227-18t-kevlar-pulley.html
https://capricornrc.com/en/home/1227-18t-kevlar-pulley.html
https://capricornrc.com/en/home/1227-18t-kevlar-pulley.html

- Rear Suspension -
BAG 11

w(7) L/R
3x6 SR
2x11,8 Pin

Note:
Ensure that the Brake link
move freely

Zoom view |

Note; |
Adjust position for minimum offset
and freely rear Anti-Roll bar movement

Parts List
Code

Cap18063
Cap16068P
Cap17030
Cap17032
Cap 2392B
Cap15012
Cap17016
Cap15013

=
o

Carbon Plate

O|IN|O ||| —
RPN || —=|—



https://capricornrc.com/en/home/2405-piastrina-ponte-retrotreno.html
https://capricornrc.com/en/home/2405-piastrina-ponte-retrotreno.html
https://capricornrc.com/en/home/2405-piastrina-ponte-retrotreno.html
https://capricornrc.com/en/home/2322-black-brake-came-upper-stay-plastic.html
https://capricornrc.com/en/home/2322-black-brake-came-upper-stay-plastic.html
https://capricornrc.com/en/home/2322-black-brake-came-upper-stay-plastic.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1532-round-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1532-round-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1532-round-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/4578-brake-level---listino-1750e.html
https://capricornrc.com/en/home/4578-brake-level---listino-1750e.html
https://capricornrc.com/en/home/4578-brake-level---listino-1750e.html
https://capricornrc.com/en/home/4578-brake-level---listino-1750e.html
https://capricornrc.com/en/home/4578-brake-level---listino-1750e.html
https://capricornrc.com/en/home/1532-round-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1532-round-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1028-rear-body-post.html
https://capricornrc.com/en/home/1028-rear-body-post.html
https://capricornrc.com/en/home/1028-rear-body-post.html
https://capricornrc.com/en/home/1028-rear-body-post.html
https://capricornrc.com/en/home/1028-rear-body-post.html
https://capricornrc.com/en/home/1028-rear-body-post.html
https://capricornrc.com/en/home/1891-needle-25x118-10pcs.html
https://capricornrc.com/en/home/1891-needle-25x118-10pcs.html
https://capricornrc.com/en/home/1891-needle-25x118-10pcs.html

- Central Uprights

Adjustable weights - , : N , , ,
BAG 12 Adjust weights scale position to obtain desidered dynamic balance

( maximum of 5 different weights )

12,0 gr Brass weight
Code Capi18141

NOT INCLUDED

Adjustable weight
NOT INCLUDED

Brass
20,0 gr Code Cap18221

Special alloy
13,5 gr Code Cap18162-13,5

Parts List

g Code
Cap16036
Cap17029
Cap15009P
Cap17030

2,5x4 Special Screy
NOT INCLUDED



https://capricornrc.com/en/home/1110-radio-plate-support.html
https://capricornrc.com/en/home/1529-flat-head-m3x6-10pcs.html
https://capricornrc.com/en/home/1044-central-brace.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1110-radio-plate-support.html
https://capricornrc.com/en/home/1110-radio-plate-support.html
https://capricornrc.com/en/home/1529-flat-head-m3x6-10pcs.html
https://capricornrc.com/en/home/1529-flat-head-m3x6-10pcs.html
https://capricornrc.com/en/home/1529-flat-head-m3x6-10pcs.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1044-central-brace.html
https://capricornrc.com/en/home/1044-central-brace.html
https://capricornrc.com/en/home/4895-lab-c04-adjustable-weight-kit-evo-20g.html
https://capricornrc.com/en/home/3414-weight-12gr.html
https://capricornrc.com/en/home/3414-weight-12gr.html
https://capricornrc.com/en/home/4373-135gr.html

- Middle Transmission -
BAG 12

Adjust position according
Front and Side belt tension

To loosen Front belt To tighten Front belt

/

3x390 bhealt

3x8 Flanged

Z26 Pulley

Parts List

Code

Cap14012RB

Cap14011RB

Cap17030

Cap16073

Cap14041KS

Cap18064

Cap17034

Alternative
code Cap18065-K

3x393 belt

Kit Option Drive Ratio 1,0
code Capi8111-K



https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/3690-belt-m3-186t-ant-.html
https://capricornrc.com/en/home/3690-belt-m3-186t-ant-.html
https://capricornrc.com/en/home/3690-belt-m3-186t-ant-.html
https://capricornrc.com/en/home/3692-belt-m3-390t-lat-pul-z25-capricorn.html
https://capricornrc.com/en/home/3692-belt-m3-390t-lat-pul-z25-capricorn.html
https://capricornrc.com/en/home/3692-belt-m3-390t-lat-pul-z25-capricorn.html
https://capricornrc.com/en/home/3692-belt-m3-390t-lat-pul-z25-capricorn.html
https://capricornrc.com/en/home/3692-belt-m3-390t-lat-pul-z25-capricorn.html
https://capricornrc.com/en/home/3692-belt-m3-390t-lat-pul-z25-capricorn.html
https://capricornrc.com/en/home/3692-belt-m3-390t-lat-pul-z25-capricorn.html
https://capricornrc.com/en/home/3692-belt-m3-390t-lat-pul-z25-capricorn.html
https://capricornrc.com/en/home/3692-belt-m3-390t-lat-pul-z25-capricorn.html
https://capricornrc.com/en/home/3692-belt-m3-390t-lat-pul-z25-capricorn.html
https://capricornrc.com/en/home/3690-belt-m3-186t-ant-.html
https://capricornrc.com/en/home/1123-steering-turnbukles.html
https://capricornrc.com/en/home/3155-uniball-holder-medium.html
https://capricornrc.com/en/home/2565-engine-mount-lab-c03.html
https://capricornrc.com/en/home/1831-screw-m-3x8-flanged.html
https://capricornrc.com/en/home/1123-steering-turnbukles.html
https://capricornrc.com/en/home/1123-steering-turnbukles.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/3155-uniball-holder-medium.html
https://capricornrc.com/en/home/3155-uniball-holder-medium.html
https://capricornrc.com/en/home/3155-uniball-holder-medium.html
https://capricornrc.com/en/home/3155-uniball-holder-medium.html
https://capricornrc.com/en/home/2565-engine-mount-lab-c03.html
https://capricornrc.com/en/home/2565-engine-mount-lab-c03.html
https://capricornrc.com/en/home/1831-screw-m-3x8-flanged.html
https://capricornrc.com/en/home/1831-screw-m-3x8-flanged.html
https://capricornrc.com/en/home/3037-pulley-z26-flange-393-latera-belt-kit-.html
https://capricornrc.com/en/home/3037-pulley-z26-flange-393-latera-belt-kit-.html
https://capricornrc.com/en/home/2408-rear-single-engine-mount.html

- Front Suspension -
BAG 13 it

I / R Thread Lock

Note:
Remove as shown
@ /.
[

16,5
et o

Before

3x65 Pin

.

1,0mm insert position
Frant= more steering

direction response
Rear= more stabilty
ease to driving

Parts List

]

Code

Cap18183

Cap18184

Cap140058

@ Note:

Ensure that harm and
bar pivot move freely

Cap14006B

Cap16051

Cap14031

Cap17005

Cap17011

Qo IN|O ||| —= =

Cap17051

Cap17052

HST ST S SN ST 1)) 1)) s ey pre puirg b |

Cap17041



https://capricornrc.com/en/home/4671-lab-c04-front-bulkhead-right-0000000018183.html
https://capricornrc.com/en/home/4671-lab-c04-front-bulkhead-right-0000000018183.html
https://capricornrc.com/en/home/4671-lab-c04-front-bulkhead-right-0000000018183.html
https://capricornrc.com/en/home/4671-lab-c04-front-bulkhead-right-0000000018183.html
https://capricornrc.com/en/home/4671-lab-c04-front-bulkhead-right-0000000018183.html
https://capricornrc.com/en/home/4671-lab-c04-front-bulkhead-right-0000000018183.html
https://capricornrc.com/en/home/4672-lab-c04-front-bulkhead-left-0000000018184.html
https://capricornrc.com/en/home/4672-lab-c04-front-bulkhead-left-0000000018184.html
https://capricornrc.com/en/home/1817-front-lower-right-arm.html
https://capricornrc.com/en/home/1817-front-lower-right-arm.html
https://capricornrc.com/en/home/1817-front-lower-right-arm.html
https://capricornrc.com/en/home/1817-front-lower-right-arm.html
https://capricornrc.com/en/home/1817-front-lower-right-arm.html
https://capricornrc.com/en/home/1817-front-lower-right-arm.html
https://capricornrc.com/en/home/1817-front-lower-right-arm.html
https://capricornrc.com/en/home/1821-front-lower-left-arm.html
https://capricornrc.com/en/home/1821-front-lower-left-arm.html
https://capricornrc.com/en/home/1821-front-lower-left-arm.html
https://capricornrc.com/en/home/1821-front-lower-left-arm.html
https://capricornrc.com/en/home/1064-front-lower-shaft.html
https://capricornrc.com/en/home/1064-front-lower-shaft.html
https://capricornrc.com/en/home/1064-front-lower-shaft.html
https://capricornrc.com/en/home/1064-front-lower-shaft.html
https://capricornrc.com/en/home/1064-front-lower-shaft.html
https://capricornrc.com/en/home/1064-front-lower-shaft.html
https://capricornrc.com/en/home/2859-screw-set-m3x8-10pcs.html
https://capricornrc.com/en/home/2859-screw-set-m3x8-10pcs.html
https://capricornrc.com/en/home/2859-screw-set-m3x8-10pcs.html
https://capricornrc.com/en/home/1522-set-screw-m4x6-10pcs.html
https://capricornrc.com/en/home/1522-set-screw-m4x6-10pcs.html
https://capricornrc.com/en/home/1522-set-screw-m4x6-10pcs.html
https://capricornrc.com/en/home/1251-front-anti-roll-bar-small-parts.html
https://capricornrc.com/en/home/1251-front-anti-roll-bar-small-parts.html
https://capricornrc.com/en/home/1251-front-anti-roll-bar-small-parts.html
https://capricornrc.com/en/home/1251-front-anti-roll-bar-small-parts.html
https://capricornrc.com/en/home/1251-front-anti-roll-bar-small-parts.html
https://capricornrc.com/en/home/1251-front-anti-roll-bar-small-parts.html
https://capricornrc.com/en/home/2343-caster-spacers.html
https://capricornrc.com/en/home/2343-caster-spacers.html
https://capricornrc.com/en/home/2343-caster-spacers.html
https://capricornrc.com/en/home/4672-lab-c04-front-bulkhead-left-0000000018184.html
https://capricornrc.com/en/home/4672-lab-c04-front-bulkhead-left-0000000018184.html
https://capricornrc.com/en/home/4672-lab-c04-front-bulkhead-left-0000000018184.html
https://capricornrc.com/en/home/4672-lab-c04-front-bulkhead-left-0000000018184.html
https://capricornrc.com/en/home/4672-lab-c04-front-bulkhead-left-0000000018184.html

- Front Suspension -

Type 2 Insert

—Small Hole

3x40 Pin

Type 2 Insert

e Parts List
o if. Code
Large Hol
&

¥
o

Cap18185
Cap18186
Cap14038-Q
Cap14038-Q
Cap14007B
Cap 2086
Cap18019
Cap14031-2.0
Cap14031

6 Note:
!
Ensure move freely

2,0mm insert

OIW|NO || B|W N ]|—
RN I I ==

\[nitial CASTER Position

Initial up roll center Positio



https://capricornrc.com/en/home/4673-lab-c04-front-upper-bulkhead-right-0000000018185.html
https://capricornrc.com/en/home/4673-lab-c04-front-upper-bulkhead-right-0000000018185.html
https://capricornrc.com/en/home/4673-lab-c04-front-upper-bulkhead-right-0000000018185.html
https://capricornrc.com/en/home/4673-lab-c04-front-upper-bulkhead-right-0000000018185.html
https://capricornrc.com/en/home/4673-lab-c04-front-upper-bulkhead-right-0000000018185.html
https://capricornrc.com/en/home/4673-lab-c04-front-upper-bulkhead-right-0000000018185.html
https://capricornrc.com/en/home/4674-lab-c04-front-upper-bulkhead-left-0000000018186.html
https://capricornrc.com/en/home/4674-lab-c04-front-upper-bulkhead-left-0000000018186.html
https://capricornrc.com/en/home/4674-lab-c04-front-upper-bulkhead-left-0000000018186.html
https://capricornrc.com/en/home/4674-lab-c04-front-upper-bulkhead-left-0000000018186.html
https://capricornrc.com/en/home/4674-lab-c04-front-upper-bulkhead-left-0000000018186.html
https://capricornrc.com/en/home/1668-square-suspension-eccentric-hub-45.html
https://capricornrc.com/en/home/1668-square-suspension-eccentric-hub-45.html
https://capricornrc.com/en/home/1668-square-suspension-eccentric-hub-45.html
https://capricornrc.com/en/home/1668-square-suspension-eccentric-hub-45.html
https://capricornrc.com/en/home/1668-square-suspension-eccentric-hub-45.html
https://capricornrc.com/en/home/1819-front-upper-arm---official-price-460e.html
https://capricornrc.com/en/home/1819-front-upper-arm---official-price-460e.html
https://capricornrc.com/en/home/1819-front-upper-arm---official-price-460e.html
https://capricornrc.com/en/home/1819-front-upper-arm---official-price-460e.html
https://capricornrc.com/en/home/1819-front-upper-arm---official-price-460e.html
https://capricornrc.com/en/home/1461-rear-upper-susp-shaft.html
https://capricornrc.com/en/home/2568-5x4-round-head-10pcs-.html
https://capricornrc.com/en/home/1461-rear-upper-susp-shaft.html
https://capricornrc.com/en/home/1461-rear-upper-susp-shaft.html
https://capricornrc.com/en/home/1461-rear-upper-susp-shaft.html
https://capricornrc.com/en/home/2568-5x4-round-head-10pcs-.html
https://capricornrc.com/en/home/2568-5x4-round-head-10pcs-.html
https://capricornrc.com/en/home/1025-clip-2mm-wheel-base-adjuster-4pcs.html
https://capricornrc.com/en/home/1025-clip-2mm-wheel-base-adjuster-4pcs.html
https://capricornrc.com/en/home/1025-clip-2mm-wheel-base-adjuster-4pcs.html
https://capricornrc.com/en/home/2343-caster-spacers.html
https://capricornrc.com/en/home/2343-caster-spacers.html
https://capricornrc.com/en/home/2343-caster-spacers.html
https://capricornrc.com/en/home/2343-caster-spacers.html

- Front Suspension -
BAG 13

Note:
Adjust position for minimum offset
and freely front Anti-Roll bar movement

Parts List

o

Code

Cap17031

Cap18075-2.3

Cap16019

Cap 2485-2.3

Cap18088-2.3

6

Cap17006

F1 Anti-Roll bar kit
Code Capi8012

bar insert

Code Cap18014-X
0,8 Soft
1,0 Medium
1,2 Hard

—



https://capricornrc.com/en/home/1531-flta-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1531-flta-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/3385-front-wire-bar.html
https://capricornrc.com/en/home/3385-front-wire-bar.html
https://capricornrc.com/en/home/3385-front-wire-bar.html
https://capricornrc.com/en/home/3385-front-wire-bar.html
https://capricornrc.com/en/home/3385-front-wire-bar.html
https://capricornrc.com/en/home/3385-front-wire-bar.html
https://capricornrc.com/en/home/1892-earing-5103-2pcs-.html
https://capricornrc.com/en/home/1892-earing-5103-2pcs-.html
https://capricornrc.com/en/home/1892-earing-5103-2pcs-.html
https://capricornrc.com/en/home/1892-earing-5103-2pcs-.html
https://capricornrc.com/en/home/4692-uniball-wire-bar-23-2pcs.html
https://capricornrc.com/en/home/4692-uniball-wire-bar-23-2pcs.html
https://capricornrc.com/en/home/4692-uniball-wire-bar-23-2pcs.html
https://capricornrc.com/en/home/3808-front-wire-bar-bushin.html
https://capricornrc.com/en/home/3808-front-wire-bar-bushin.html
https://capricornrc.com/en/home/3808-front-wire-bar-bushin.html
https://capricornrc.com/en/home/1519-screw-set-m3x3-10pcs.html
https://capricornrc.com/en/home/1519-screw-set-m3x3-10pcs.html
https://capricornrc.com/en/home/1519-screw-set-m3x3-10pcs.html
https://capricornrc.com/en/home/1519-screw-set-m3x3-10pcs.html
https://capricornrc.com/en/home/1519-screw-set-m3x3-10pcs.html
https://capricornrc.com/en/home/1710-lab02-front-sway-bar-1mm-kit-opt-.html

- Front Suspension -
BAG 13

Big Bore LP Set
Code Cap18030

i,

Ul

Parts List

ne vode
2 |Cap17028
1 [Cap18136
2 |Cap17032



https://capricornrc.com/en/home/1512-round-head-screw-m3x16-10pcs.html
https://capricornrc.com/en/home/1512-round-head-screw-m3x16-10pcs.html
https://capricornrc.com/en/home/1512-round-head-screw-m3x16-10pcs.html
https://capricornrc.com/en/home/3201-rear-shock-stay-big-bore-lab-c02.html
https://capricornrc.com/en/home/3201-rear-shock-stay-big-bore-lab-c02.html
https://capricornrc.com/en/home/3201-rear-shock-stay-big-bore-lab-c02.html
https://capricornrc.com/en/home/3201-rear-shock-stay-big-bore-lab-c02.html
https://capricornrc.com/en/home/3201-rear-shock-stay-big-bore-lab-c02.html
https://capricornrc.com/en/home/1532-round-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1532-round-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1532-round-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/optional-lab-c04/6139-lab-c04-bib-bore-front-damper-carbon-plate.html

- Shock Assembly -

BAG 13
" ™

Front
Mniha Position

Parts List
Code
Cap17030
Cap22019
—,



https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/2274-3x5-5x1mm-alu-shims-8pcs.html
https://capricornrc.com/en/home/2274-3x5-5x1mm-alu-shims-8pcs.html
https://capricornrc.com/en/home/2274-3x5-5x1mm-alu-shims-8pcs.html
https://capricornrc.com/en/home/2274-3x5-5x1mm-alu-shims-8pcs.html
https://capricornrc.com/en/home/2274-3x5-5x1mm-alu-shims-8pcs.html

- Bodymounts Assembly -
BAG 13

Parts List

no

Code

3

Cap17031

2

Cap17030



https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1531-flta-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1531-flta-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1531-flta-head-screw-m3x8-10pcs.html

- Fuel Tank & F.F.S. -
BAG 14

Parts List

o]

Code

Cap18194

Cap16061

Cap17031

Cap22015

Cap18198

Cap18199

Cap 2235

RX BATTERY

\ NOT INCLUDED
N

3x6x2 shim

Parts List

Code

Cap18197

Cap27002



https://capricornrc.com/en/home/1531-flta-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1531-flta-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1531-flta-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1531-flta-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1531-flta-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/4680-lab-c04-carbon-radio-plate.html
https://capricornrc.com/en/home/4680-lab-c04-carbon-radio-plate.html
https://capricornrc.com/en/home/4680-lab-c04-carbon-radio-plate.html
https://capricornrc.com/en/home/4680-lab-c04-carbon-radio-plate.html
https://capricornrc.com/en/home/4680-lab-c04-carbon-radio-plate.html
https://capricornrc.com/en/home/1099-roll-bar.html
https://capricornrc.com/en/home/1099-roll-bar.html
https://capricornrc.com/en/home/1099-roll-bar.html
https://capricornrc.com/en/home/1099-roll-bar.html
https://capricornrc.com/en/home/1099-roll-bar.html
https://capricornrc.com/en/home/1099-roll-bar.html
https://capricornrc.com/en/home/1099-roll-bar.html
https://capricornrc.com/en/home/1934-3x5-5x2-alu-shims-8pcs.html
https://capricornrc.com/en/home/1934-3x5-5x2-alu-shims-8pcs.html
https://capricornrc.com/en/home/1934-3x5-5x2-alu-shims-8pcs.html
https://capricornrc.com/en/home/4684-lab-c04-battery-plate.html
https://capricornrc.com/en/home/4684-lab-c04-battery-plate.html
https://capricornrc.com/en/home/4684-lab-c04-battery-plate.html
https://capricornrc.com/en/home/4684-lab-c04-battery-plate.html
https://capricornrc.com/en/home/4684-lab-c04-battery-plate.html
https://capricornrc.com/en/home/4684-lab-c04-battery-plate.html
https://capricornrc.com/en/home/4685-lab-c04-fuel-tank-column.html
https://capricornrc.com/en/home/4685-lab-c04-fuel-tank-column.html
https://capricornrc.com/en/home/4685-lab-c04-fuel-tank-column.html
https://capricornrc.com/en/home/2583-3x5-round-head.html
https://capricornrc.com/en/home/2583-3x5-round-head.html
https://capricornrc.com/en/home/2583-3x5-round-head.html
https://capricornrc.com/en/home/4683-lab-c04-fuel-tank.html
https://capricornrc.com/en/home/4683-lab-c04-fuel-tank.html
https://capricornrc.com/en/home/4683-lab-c04-fuel-tank.html
https://capricornrc.com/en/home/1990-r-clips-8pcs.html
https://capricornrc.com/en/home/1990-r-clips-8pcs.html
https://capricornrc.com/en/home/1990-r-clips-8pcs.html

- Electronics -
BAG 14

(ﬂém:

Alternative Set for
high size servo

Servo shims

depending on your

steering servo
\ LP SERVO
NCT INCLUDED
N |

Parts List

Rif. Code

Cap16070-B

Cap17041

Cap17028

Cap17030

Cap18169

Cap40463

N[OOI | —

Cap14042KS

Cap18072-F

nO
1
2
4
2 [Cap16048
1
1
1
2
1
1

Cap18072-R

5,8 ball

LP SERVO

NOT INCLUDED

Parts List

Rif.

ne Code

Cap17030

Cap17026

Cap16048



https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1512-round-head-screw-m3x16-10pcs.html
https://capricornrc.com/en/home/1512-round-head-screw-m3x16-10pcs.html
https://capricornrc.com/en/home/1512-round-head-screw-m3x16-10pcs.html
https://capricornrc.com/en/home/1112-steering-servo-mount.html
https://capricornrc.com/en/home/1112-steering-servo-mount.html
https://capricornrc.com/en/home/1112-steering-servo-mount.html
https://capricornrc.com/en/home/1112-steering-servo-mount.html
https://capricornrc.com/en/home/1112-steering-servo-mount.html
https://capricornrc.com/en/home/1112-steering-servo-mount.html
https://capricornrc.com/en/home/4714-uniball-58-l-4pz.html
https://capricornrc.com/en/home/4714-uniball-58-l-4pz.html
https://capricornrc.com/en/home/4714-uniball-58-l-4pz.html
https://capricornrc.com/en/home/4557-lab-p12-rl-front-upper-arm-turnbuckle-evo-2pcs.html
https://capricornrc.com/en/home/1528-round-head-screw-m3x12-10pcs.html
https://capricornrc.com/en/home/1528-round-head-screw-m3x12-10pcs.html
https://capricornrc.com/en/home/1528-round-head-screw-m3x12-10pcs.html
https://capricornrc.com/en/home/2881-servo-plate-1-15-4-pcs.html
https://capricornrc.com/en/home/2881-servo-plate-1-15-4-pcs.html
https://capricornrc.com/en/home/2881-servo-plate-1-15-4-pcs.html
https://capricornrc.com/en/home/995-servo-plastic-parts-linkage-and-holding.html
https://capricornrc.com/en/home/995-servo-plastic-parts-linkage-and-holding.html
https://capricornrc.com/en/home/995-servo-plastic-parts-linkage-and-holding.html
https://capricornrc.com/en/home/2872-uniball-holder-short.html
https://capricornrc.com/en/home/2872-uniball-holder-short.html
https://capricornrc.com/en/home/2872-uniball-holder-short.html
https://capricornrc.com/en/home/4557-lab-p12-rl-front-upper-arm-turnbuckle-evo-2pcs.html
https://capricornrc.com/en/home/2872-uniball-holder-short.html
https://capricornrc.com/en/home/4557-lab-p12-rl-front-upper-arm-turnbuckle-evo-2pcs.html
https://capricornrc.com/en/home/4557-lab-p12-rl-front-upper-arm-turnbuckle-evo-2pcs.html
https://capricornrc.com/en/home/2415-staffa-f-servo-sterzo.html
https://capricornrc.com/en/home/2415-staffa-f-servo-sterzo.html
https://capricornrc.com/en/home/2415-staffa-f-servo-sterzo.html
https://capricornrc.com/en/home/995-servo-plastic-parts-linkage-and-holding.html
https://capricornrc.com/en/home/995-servo-plastic-parts-linkage-and-holding.html
https://capricornrc.com/en/home/995-servo-plastic-parts-linkage-and-holding.html

- Electronics -
BAG 14

O"Ring

];!."'b

o

Receiver
NOT INCLUDED

58:65mm Powaer extension cable
NOT INCLUDED

?f

Double-sided tape
size 25x15 2416

Parts List

g Code

Cap18073

Cap14001

Cap18073

Cap17047

Cap17026

Cap18512



https://capricornrc.com/en/home/2417-scatoletta-ricevente-def.html
https://capricornrc.com/en/home/2417-scatoletta-ricevente-def.html
https://capricornrc.com/en/home/2417-scatoletta-ricevente-def.html
https://capricornrc.com/en/home/2417-scatoletta-ricevente-def.html
https://capricornrc.com/en/home/2417-scatoletta-ricevente-def.html
https://capricornrc.com/en/home/3674-antenna-tube-5pcs.html
https://capricornrc.com/en/home/3674-antenna-tube-5pcs.html
https://capricornrc.com/en/home/3674-antenna-tube-5pcs.html
https://capricornrc.com/en/home/2567-m2x16-flat-head-philips-04pcs-.html
https://capricornrc.com/en/home/2567-m2x16-flat-head-philips-04pcs-.html
https://capricornrc.com/en/home/2567-m2x16-flat-head-philips-04pcs-.html
https://capricornrc.com/en/home/2567-m2x16-flat-head-philips-04pcs-.html
https://capricornrc.com/en/home/2567-m2x16-flat-head-philips-04pcs-.html
https://capricornrc.com/en/home/1528-round-head-screw-m3x12-10pcs.html
https://capricornrc.com/en/home/1528-round-head-screw-m3x12-10pcs.html
https://capricornrc.com/en/home/1528-round-head-screw-m3x12-10pcs.html
https://capricornrc.com/en/home/2520-oring-3x178-4pcs-.html
https://capricornrc.com/en/home/2520-oring-3x178-4pcs-.html
https://capricornrc.com/en/home/2520-oring-3x178-4pcs-.html

- Gas/Brake Linkage -
BAG 14

Note:
Insert link in the e
brake arm hefore °

Do not overtighten 2,5 nut

& Pivot must rotate freely

S5 ey
LE I e, SXS

Parts List
Code
Cap 601
Cap17041
Cap17021
Cap17039
Cap17041L
Cap17041
Cap17041
Cap16015
Cap17006
Cap17041

ay

.—h

3
(=]

CloIN|O(g| (I —

Silicone Tubing



https://capricornrc.com/en/home/1519-screw-set-m3x3-10pcs.html
https://capricornrc.com/en/home/1519-screw-set-m3x3-10pcs.html
https://capricornrc.com/en/home/1519-screw-set-m3x3-10pcs.html
https://capricornrc.com/en/home/1519-screw-set-m3x3-10pcs.html
https://capricornrc.com/en/home/1519-screw-set-m3x3-10pcs.html
https://capricornrc.com/en/home/3878-capricorn-servo-horns.html
https://capricornrc.com/en/home/3878-capricorn-servo-horns.html
https://capricornrc.com/en/home/3878-capricorn-servo-horns.html
https://capricornrc.com/en/home/3878-capricorn-servo-horns.html
https://capricornrc.com/en/home/995-servo-plastic-parts-linkage-and-holding.html
https://capricornrc.com/en/home/995-servo-plastic-parts-linkage-and-holding.html
https://capricornrc.com/en/home/995-servo-plastic-parts-linkage-and-holding.html
https://capricornrc.com/en/home/1524-screw-25x10-10pcs.html
https://capricornrc.com/en/home/1524-screw-25x10-10pcs.html
https://capricornrc.com/en/home/1524-screw-25x10-10pcs.html
https://capricornrc.com/en/home/1535-nut-m-25-abl-10pcs.html
https://capricornrc.com/en/home/1535-nut-m-25-abl-10pcs.html
https://capricornrc.com/en/home/1535-nut-m-25-abl-10pcs.html
https://capricornrc.com/en/home/1003-servo-linkage.html
https://capricornrc.com/en/home/1003-servo-linkage.html
https://capricornrc.com/en/home/1003-servo-linkage.html
https://capricornrc.com/en/home/1003-servo-linkage.html
https://capricornrc.com/en/home/1003-servo-linkage.html
https://capricornrc.com/en/home/1003-servo-linkage.html
https://capricornrc.com/en/home/1003-servo-linkage.html
https://capricornrc.com/en/home/1003-servo-linkage.html
https://capricornrc.com/en/home/995-servo-plastic-parts-linkage-and-holding.html
https://capricornrc.com/en/home/995-servo-plastic-parts-linkage-and-holding.html
https://capricornrc.com/en/home/995-servo-plastic-parts-linkage-and-holding.html
https://capricornrc.com/en/home/995-servo-plastic-parts-linkage-and-holding.html
https://capricornrc.com/en/home/995-servo-plastic-parts-linkage-and-holding.html
https://capricornrc.com/en/home/995-servo-plastic-parts-linkage-and-holding.html
https://capricornrc.com/en/home/995-servo-plastic-parts-linkage-and-holding.html
https://capricornrc.com/en/home/995-servo-plastic-parts-linkage-and-holding.html
https://capricornrc.com/en/home/995-servo-plastic-parts-linkage-and-holding.html
https://capricornrc.com/en/home/917-gasbrake-linkage-stopper---official-price-490-e.html
https://capricornrc.com/en/home/917-gasbrake-linkage-stopper---official-price-490-e.html
https://capricornrc.com/en/home/917-gasbrake-linkage-stopper---official-price-490-e.html
https://capricornrc.com/en/home/917-gasbrake-linkage-stopper---official-price-490-e.html
https://capricornrc.com/en/home/917-gasbrake-linkage-stopper---official-price-490-e.html

- Radio plate assembly -
BAG 14

Use the carbon bridge for
greater front end rigidity

Parts List

n° Code

2 [Cap17030
Note:

Cap1 8203 Attach steering linkage

1
2 Cap1 7032 to 5,8 ball on Servo-saver
1 |Cap17034



https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1831-screw-m-3x8-flanged.html
https://capricornrc.com/en/home/1831-screw-m-3x8-flanged.html
https://capricornrc.com/en/home/1831-screw-m-3x8-flanged.html
https://capricornrc.com/en/home/4687-lab-c04-carbon-front-bridge.html
https://capricornrc.com/en/home/4687-lab-c04-carbon-front-bridge.html
https://capricornrc.com/en/home/4687-lab-c04-carbon-front-bridge.html
https://capricornrc.com/en/home/4687-lab-c04-carbon-front-bridge.html
https://capricornrc.com/en/home/4687-lab-c04-carbon-front-bridge.html
https://capricornrc.com/en/home/1532-round-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1532-round-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1532-round-head-screw-m3x8-10pcs.html

_ Wheels assembly -
BAG 14

Parts List

ne Code

2 |Front wheel
2 |Rear wheel
4 |Cap 854

NOT INCLUDED M4 flanged nut

o M4 flanged nut

NOT INCLUDED



https://capricornrc.com/en/home/221-4mm-flanged-wheel-nut---official-price-34e.html
https://capricornrc.com/en/home/221-4mm-flanged-wheel-nut---official-price-34e.html
https://capricornrc.com/en/home/221-4mm-flanged-wheel-nut---official-price-34e.html
https://capricornrc.com/en/home/221-4mm-flanged-wheel-nut---official-price-34e.html
https://capricornrc.com/en/home/221-4mm-flanged-wheel-nut---official-price-34e.html

- Clutch -
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Parts List

no

Code

—5

Cap 405WC

Cap 408

Cap 414

Cap 411M08

Cap 403-08

Cap 410WC

Cap 417

Cap 409

Cap 434-0,5

Cap 413

Cap407A

Cap 413

Cap 412

Code Capi7043

Cap 406-08

Code Capi17044

Cap 406-08

Cap17050

—_ |l = | = ]| == ]| =W ]| =] ]| ===

Cap17045



https://capricornrc.com/en/home/330-110-flywell-318mm---official-price-2200e.html
https://capricornrc.com/en/home/330-110-flywell-318mm---official-price-2200e.html
https://capricornrc.com/en/home/330-110-flywell-318mm---official-price-2200e.html
https://capricornrc.com/en/home/330-110-flywell-318mm---official-price-2200e.html
https://capricornrc.com/en/home/77-110--18-flywheel-nut---official-price-800e.html
https://capricornrc.com/en/home/77-110--18-flywheel-nut---official-price-800e.html
https://capricornrc.com/en/home/77-110--18-flywheel-nut---official-price-800e.html
https://capricornrc.com/en/home/904-110-centrifugal-shoes-double-opening-3-pcs---official-price.html
https://capricornrc.com/en/home/904-110-centrifugal-shoes-double-opening-3-pcs---official-price.html
https://capricornrc.com/en/home/904-110-centrifugal-shoes-double-opening-3-pcs---official-price.html
https://capricornrc.com/en/home/794-110-large-wc-edition-2008-clutch-shoe-plate---official-price-8.html
https://capricornrc.com/en/home/794-110-large-wc-edition-2008-clutch-shoe-plate---official-price-8.html
https://capricornrc.com/en/home/794-110-large-wc-edition-2008-clutch-shoe-plate---official-price-8.html
https://capricornrc.com/en/home/794-110-large-wc-edition-2008-clutch-shoe-plate---official-price-8.html
https://capricornrc.com/en/home/794-110-large-wc-edition-2008-clutch-shoe-plate---official-price-8.html
https://capricornrc.com/en/home/1649-110--18-clutch-spring-medium---official-price-1500e.html
https://capricornrc.com/en/home/79-110--18-preload-spring-nut---official-price-700e.html
https://capricornrc.com/en/home/1649-110--18-clutch-spring-medium---official-price-1500e.html
https://capricornrc.com/en/home/1649-110--18-clutch-spring-medium---official-price-1500e.html
https://capricornrc.com/en/home/79-110--18-preload-spring-nut---official-price-700e.html
https://capricornrc.com/en/home/79-110--18-preload-spring-nut---official-price-700e.html
https://capricornrc.com/en/home/80-110-bearings-kit-for-capricorn-clutch-bell---official-price-10.html
https://capricornrc.com/en/home/80-110-bearings-kit-for-capricorn-clutch-bell---official-price-10.html
https://capricornrc.com/en/home/80-110-bearings-kit-for-capricorn-clutch-bell---official-price-10.html
https://capricornrc.com/en/home/2481-ergal-clutch-bell-lab-c02-lab-c03.html
https://capricornrc.com/en/home/2481-ergal-clutch-bell-lab-c02-lab-c03.html
https://capricornrc.com/en/home/2481-ergal-clutch-bell-lab-c02-lab-c03.html
https://capricornrc.com/en/home/80-110-bearings-kit-for-capricorn-clutch-bell---official-price-10.html
https://capricornrc.com/en/home/80-110-bearings-kit-for-capricorn-clutch-bell---official-price-10.html
https://capricornrc.com/en/home/80-110-bearings-kit-for-capricorn-clutch-bell---official-price-10.html
https://capricornrc.com/en/home/1074-hardened-2nd-pinion-gear-20t.html
https://capricornrc.com/en/home/1071-hardened-1st-pinion-gear-15t.html
https://capricornrc.com/en/home/1074-hardened-2nd-pinion-gear-20t.html
https://capricornrc.com/en/home/1074-hardened-2nd-pinion-gear-20t.html
https://capricornrc.com/en/home/1071-hardened-1st-pinion-gear-15t.html
https://capricornrc.com/en/home/1071-hardened-1st-pinion-gear-15t.html
https://capricornrc.com/en/home/749-capricorn-110-yellow-wc-edition-2008-clutch-shoe---official-pri.html
https://capricornrc.com/en/home/749-capricorn-110-yellow-wc-edition-2008-clutch-shoe---official-pri.html
https://capricornrc.com/en/home/749-capricorn-110-yellow-wc-edition-2008-clutch-shoe---official-pri.html
https://capricornrc.com/en/home/749-capricorn-110-yellow-wc-edition-2008-clutch-shoe---official-pri.html
https://capricornrc.com/en/home/749-capricorn-110-yellow-wc-edition-2008-clutch-shoe---official-pri.html
https://capricornrc.com/en/home/3174-110-spring-stay---official-price-600e.html
https://capricornrc.com/en/home/3174-110-spring-stay---official-price-600e.html
https://capricornrc.com/en/home/3174-110-spring-stay---official-price-600e.html
https://capricornrc.com/en/home/3174-110-spring-stay---official-price-600e.html
https://capricornrc.com/en/home/2860-calibred-washer---official-price-800e.html
https://capricornrc.com/en/home/2860-calibred-washer---official-price-800e.html
https://capricornrc.com/en/home/2860-calibred-washer---official-price-800e.html
https://capricornrc.com/en/home/510-2mm-balls-thrust-bearing---official-price-1650e.html
https://capricornrc.com/en/home/510-2mm-balls-thrust-bearing---official-price-1650e.html
https://capricornrc.com/en/home/510-2mm-balls-thrust-bearing---official-price-1650e.html
https://capricornrc.com/en/home/2861-2008-thrust-bearing-holder-110---official-price-800e.html
https://capricornrc.com/en/home/2861-2008-thrust-bearing-holder-110---official-price-800e.html
https://capricornrc.com/en/home/2861-2008-thrust-bearing-holder-110---official-price-800e.html
https://capricornrc.com/en/home/2861-2008-thrust-bearing-holder-110---official-price-800e.html
https://capricornrc.com/en/home/2861-2008-thrust-bearing-holder-110---official-price-800e.html
https://capricornrc.com/en/home/1072-hardened-1st-pinion-gear-14t.html
https://capricornrc.com/en/home/1073-hardened-2nd-pinion-gear-19t.html

- Clutch -

20T
(Option 19T Code Cap17043)

15T
(Option 14T Code Cap17044)

Large chanfer



https://capricornrc.com/en/home/1072-hardened-1st-pinion-gear-14t.html
https://capricornrc.com/en/home/1072-hardened-1st-pinion-gear-14t.html
https://capricornrc.com/en/home/1073-hardened-2nd-pinion-gear-19t.html
https://capricornrc.com/en/home/1073-hardened-2nd-pinion-gear-19t.html

- OPTION PARTS -

cod. Cap16008-1,8
cod. Cap16008-2,0
cod. Cap16008-2,2

\

(

cod. Cap18075-1.8

cod. Cap18075-2,3
cod. Cap18075-2.4

1
-

cod. Cap18097-K

cod. Cap18027

cod. Cap18141

cod. Cap18072-K

cod. Cap18224

cod. Cap18208-K

\.

Brass

20,0gr Code Cap18221
Special alloy

13,5gr Code Cap18162-13,5

J

cod. Cap18085-K

cod. Cap16059M

\_ cod. Cap18201-K “ )



https://capricornrc.com/en/home/1265-front-solid-axle.html
https://capricornrc.com/en/home/4755-rear-down-ext-arms-kit-lab-c04.html
https://capricornrc.com/en/home/4632-lab-c04-steel-rear-swing-shaft-cvd-2pcs.html
https://capricornrc.com/en/home/4632-lab-c04-steel-rear-swing-shaft-cvd-2pcs.html
https://capricornrc.com/en/home/3307-engine-mount-lab-c03.html
https://capricornrc.com/en/home/3307-engine-mount-lab-c03.html
https://capricornrc.com/en/home/2408-rear-single-engine-mount.html
https://capricornrc.com/en/home/2408-rear-single-engine-mount.html
https://capricornrc.com/en/home/2408-rear-single-engine-mount.html
https://capricornrc.com/en/home/4895-lab-c04-adjustable-weight-kit-evo-20g.html
https://capricornrc.com/en/home/4895-lab-c04-adjustable-weight-kit-evo-20g.html
https://capricornrc.com/en/home/2415-staffa-f-servo-sterzo.html
https://capricornrc.com/en/home/2415-staffa-f-servo-sterzo.html
https://capricornrc.com/en/home/2415-staffa-f-servo-sterzo.html
https://capricornrc.com/en/home/2291-upper-servo-saver-adjustable-black-1pc.html
https://capricornrc.com/en/home/2291-upper-servo-saver-adjustable-black-1pc.html
https://capricornrc.com/en/home/3414-weight-12gr.html
https://capricornrc.com/en/home/3414-weight-12gr.html
https://capricornrc.com/en/home/3112-alu-rear-gear-differential.html
https://capricornrc.com/en/home/4691-lab-c04-rear-link-kit.html
https://capricornrc.com/en/home/1140-rear-roll-bar.html
https://capricornrc.com/en/home/3784-rear-roll-bar.html
https://capricornrc.com/en/home/3783-rear-roll-bar.html
https://capricornrc.com/en/home/2558-front-wire-bar.html
https://capricornrc.com/en/home/3385-front-wire-bar.html
https://capricornrc.com/en/home/3386-front-wire-bar.html
https://capricornrc.com/en/home/4663-lab-c04-alu-reduction-bearing.html
https://capricornrc.com/en/home/4663-lab-c04-alu-reduction-bearing.html
https://capricornrc.com/en/home/4372-135gr.html

- WIDE CONVERSION - FRONT ONE-WAY AXLE

REAR DAMPER
CARBON PLATE Cap18256-K
Code Cap18255 N

FRONT DAMPER
CARBON PLATE

Code Cap35009

HUB INSERT
Code Cap18244

REAR SOLID AXLE

OPTION
code Cap1 8243-K SHORT DAMPER CASE-SHAFT

Code Cap 2491 - Cap 2490



https://capricornrc.com/en/home/5831-lab04-wide-rear-hub-insert-2-pcs.html
https://capricornrc.com/en/home/5852-lab04-wide-carbon-rear-shock-stay.html
https://capricornrc.com/en/home/5875-lab-c04-front-damper-carbon-plate.html
https://capricornrc.com/en/home/5812-short-damper-case-v3-2-pcs.html
https://capricornrc.com/en/home/5812-short-damper-case-v3-2-pcs.html
https://capricornrc.com/en/home/5816-short-damper-shaft-v3-2-pcs.html
https://capricornrc.com/en/home/5816-short-damper-shaft-v3-2-pcs.html
https://capricornrc.com/en/home/5918-lab-c04-wide-rear-spool-kit.html
https://capricornrc.com/en/home/5871-lab-c04-wide-one-way-front-axle-.html
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R
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Cap18253
Cap17030
Cap18249
Cap18254
Cap18024
Cap18251
Cap18252
Cap18246
Cap17006
Cap18245
Cap18248
Cap18247
Cap17032
Cap18224

Parts List
2
2
2
1
2
2
2
2
2
4
4
1
1
1

8/A
11
12
12/A
13
15



https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1519-screw-set-m3x3-10pcs.html
https://capricornrc.com/en/home/1519-screw-set-m3x3-10pcs.html
https://capricornrc.com/en/home/1519-screw-set-m3x3-10pcs.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/1530-round-head-screw-m3x6-10pcs.html
https://capricornrc.com/en/home/5836-lab04-wide-rear-body-hub.html
https://capricornrc.com/en/home/5836-lab04-wide-rear-body-hub.html
https://capricornrc.com/en/home/5836-lab04-wide-rear-body-hub.html
https://capricornrc.com/en/home/5836-lab04-wide-rear-body-hub.html
https://capricornrc.com/en/home/5836-lab04-wide-rear-body-hub.html
https://capricornrc.com/en/home/5836-lab04-wide-rear-body-hub.html
https://capricornrc.com/en/home/5836-lab04-wide-rear-body-hub.html
https://capricornrc.com/en/home/5836-lab04-wide-rear-body-hub.html
https://capricornrc.com/en/home/5836-lab04-wide-rear-body-hub.html
https://capricornrc.com/en/home/5836-lab04-wide-rear-body-hub.html
https://capricornrc.com/en/home/5836-lab04-wide-rear-body-hub.html
https://capricornrc.com/en/home/1601-nylon-screw-for-bodyshell-small-2pcs.html
https://capricornrc.com/en/home/1601-nylon-screw-for-bodyshell-small-2pcs.html
https://capricornrc.com/en/home/1601-nylon-screw-for-bodyshell-small-2pcs.html
https://capricornrc.com/en/home/5835-lab04-wide-rear-body-bushing-2-pcs.html
https://capricornrc.com/en/home/5835-lab04-wide-rear-body-bushing-2-pcs.html
https://capricornrc.com/en/home/5835-lab04-wide-rear-body-bushing-2-pcs.html
https://capricornrc.com/en/home/1899-round-head-screw-m3x10.html
https://capricornrc.com/en/home/1899-round-head-screw-m3x10.html
https://capricornrc.com/en/home/1899-round-head-screw-m3x10.html
https://capricornrc.com/en/home/5833-lab04-wide-rear-body-shaft-2-pcs.html
https://capricornrc.com/en/home/5833-lab04-wide-rear-body-shaft-2-pcs.html
https://capricornrc.com/en/home/5833-lab04-wide-rear-body-shaft-2-pcs.html
https://capricornrc.com/en/home/5832-lab04-wide-vite-speciale-bil-sup-car-4-pezzi.html
https://capricornrc.com/en/home/5832-lab04-wide-vite-speciale-bil-sup-car-4-pezzi.html
https://capricornrc.com/en/home/5832-lab04-wide-vite-speciale-bil-sup-car-4-pezzi.html
https://capricornrc.com/en/home/5834-lab04-wide-xl-special-screw-xl-4-pcs.html
https://capricornrc.com/en/home/5834-lab04-wide-xl-special-screw-xl-4-pcs.html
https://capricornrc.com/en/home/5834-lab04-wide-xl-special-screw-xl-4-pcs.html
https://capricornrc.com/en/home/1532-round-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1532-round-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/1532-round-head-screw-m3x8-10pcs.html
https://capricornrc.com/en/home/4755-rear-down-ext-arms-kit-lab-c04.html
https://capricornrc.com/en/home/4755-rear-down-ext-arms-kit-lab-c04.html
https://capricornrc.com/en/home/4755-rear-down-ext-arms-kit-lab-c04.html
https://capricornrc.com/en/home/4755-rear-down-ext-arms-kit-lab-c04.html
https://capricornrc.com/en/spare-parts-for-lab-c04/6135-lab-c04-wide-body-mount-arm.html
https://capricornrc.com/en/spare-parts-for-lab-c04/6135-lab-c04-wide-body-mount-arm.html
https://capricornrc.com/en/spare-parts-for-lab-c04/6135-lab-c04-wide-body-mount-arm.html
https://capricornrc.com/en/spare-parts-for-lab-c04/6136-lab-c04-body-mount-arm-xl.html
https://capricornrc.com/en/spare-parts-for-lab-c04/6137-collar-linkage.html
https://capricornrc.com/en/spare-parts-for-lab-c04/6137-collar-linkage.html
https://capricornrc.com/en/spare-parts-for-lab-c04/6137-collar-linkage.html
https://capricornrc.com/en/spare-parts-for-lab-c04/6134-lab-c04-wide-rear-shaft-body-mount.html
http://
https://capricornrc.com/en/spare-parts-for-lab-c04/6134-lab-c04-wide-rear-shaft-body-mount.html
https://capricornrc.com/en/spare-parts-for-lab-c04/6136-lab-c04-body-mount-arm-xl.html
https://capricornrc.com/en/spare-parts-for-lab-c04/6166-cap-18253.html
https://capricornrc.com/en/spare-parts-for-lab-c04/6165-c04-18254.html
https://capricornrc.com/en/spare-parts-for-lab-c04/6165-c04-18254.html
https://capricornrc.com/en/spare-parts-for-lab-c04/6165-c04-18254.html
https://capricornrc.com/en/spare-parts-for-lab-c04/6165-c04-18254.html
https://capricornrc.com/en/spare-parts-for-lab-c04/6166-cap-18253.html
https://capricornrc.com/en/spare-parts-for-lab-c04/6166-cap-18253.html

